


TABLE OF CONTENTS

. Dinapur STP (Varanasi)

Bhagwanpur STP (Varanasi)

Ramna STP (Varanasi)
irzapur 14 LD STP

Mirzapur 18 LD STP

Vindhyachal STP ( irzapur)

Ghazipur STP

Ramnagar STP

Chunar STP






It m

1.Desin Condition

(1) Design Flow Rt

(2) Design Sewar Cuahiv and 1 ttulu

Quality

(3) Inlet Water Quality at Reactot

2. Inlet Chamber
{1)Design Condition
(1) Design Wastewater Flow

[2] Geometry

(1) Number of Basins

(2) Depth of Basin

(3) Width of Basin

(4) Length of Basin

(5) Volume required of Basin
(6) Retention Time

(7) Basin Demensions

Max Hourly

! Basin

2500 m

5500 m

4500 m
2 500 5.500
2.500 x 5500
= 334098272  sec

Width 5500 m

Dennowe-5 11

Procasys Col Dinapur doubleCHD +00 170106
[...]
Volume of Digested Studge

Geometry

Volume required

No of Basins

Volume required per Basin
Depth provided

Area required per Basm
Diameter required per Basin

Basin Dimensions

Equipment
Mixers for Digestion Tanks

Capacity

Number

Digested Sludge Transfer Pumps
Transfer Time
Number

Required Capacity

from Gravity 1hic “ener 20,8 0 kg day [ m3 day
from Mechaneal Fhuckener U, [STRUAN 22 m3 day
Fotal 32,220 ky/din [ m3 day
75 %
20177 g dw
= 8,057 hy/duy
20 days
50 9%
= 12,080 kg day
= 20,143 ky/day
31250 Yo
Total SHlids 109
Solids Consistency
= 645 m' day
12,801 n’
Basing
4297 m'
m
614 m
280 0m
Diameter 290 m Depth 70 m
3 Basins = 13 871 m’
46.4 m
3 W - S
12 00 times 05 h time = 600 hd
3 w 3 S
645w 60 e 3
= 358 m' Hr 40 m® Hr Unit

_1 7_

Sludge Digester1/1




Process Cal_Dinapur doubleCND r00 170106

12.
f]
(1
@
3)
[2]
(1)
@
©)
!

13]
M

2

3

“

Biogas Power Generation

Design Condition

Biogas generated per kg of VSS destroyed
VSS destroyed

Generated biogas

Biogas Holder (Existing)
Required volume

No. of Biogas Holders
Required volume per unit

Dimension

Equipment

Biogas Power generators

Biogas Generation

Biogas Caloric Value

Biogas Engine Conversion Efficiency
Number

Power Generation

Desulfurization Equipment
Biogas Generation

Peak Ratio

Number

Required Capacity

Biogas Blowers
Biogas Generation
Safety Factor
Number

Requured Capacity

Biogas Flare
Biogas Generation
Operating hours
Safety Factor
Number

Power Generation

09 m/kg
12,086 kg/day
10,877 m°/day
50 % of generated biogas = 5,439
2 Nos.
ahl m’
Diameter 210 m x height
= 6027 m > 5439 m
0126 m’ sec
22,000 KIm’
400 %
2 W 1 S
0126  m’sec 22000 KJIm®
= 5539 kW 60
45322 mhh
1.5
2 w 0 S
45322 m3/h 15
= 3399 m’h 360
45322 m'h
1.5
2 W + 1 S
45322  m3/h 1.5 /
= 3399 m'h 360
10,877 m’ d
24 Hr
1300 %
2 W
340 m*/hr

m

2 Basins
OK

0.4
kW

2

m*h unit

m’/b/unit

3
m’/hr

_18_

Power Generation1/1




Proceus Caol Dinapur doublaCND 100 170106

13. Centrifuge
[1]  Design Condition
(1Y Type of Dewatening nititu
(2)  Quannity of Digested Shidge gencrated [RE} ky/day
(3)  Design Polyelectiolyte Dosage | Ky DS -day
(4)  Volume of Migested Studye Wbt O m' day
(5) Consistency of Dewntered Sludge 8200 "
(6)  Operation Fime 16 hours day Gdays perw -}
12} Volume of Centrifuges i ted Soluds Op rat nw b
Op ration Time - No
Gdd 6 7
1o 2 [5}
- m haw
[3] Dewatered Solids ested Studge { 1 + Inje tion Rate )
20 143 I 00015
20173 hday
[4] Dewatered Cake Volume Dewatered Solids 100
1 Moisture Content
7
6 days per week
_ 50173 100 . 7
10¢ 82 6
130 75  das
[5] Polyelectrolyte
(1) Design Polyelectrolyte Dosage 15 kg (-DS-day
(2) Required Polyelectrolyte 30 21 kg/day
(3) Dissolving concentration 020 Y
(4) Volume of Polyelectrolvte solution 151 m3 day
[6] Equipment
(1) Centnifuge
Capacity 25 m’/hr
Number 2 W + 1 S
(2) Centnfuge Feed Pumps
Capacity 25 m'/hr
Number 2 W ! S
(3) Polyelectrolyte Dosing Pumps
Volume of Polyelectrolyte solution 1511 m3/day
Operation Time 16 hours/day ( ¢ days per week)
Safety Factor 15
Number 2 w + 1 S
Required Capacity 1511 m'/d 160 2 ¥ 7 6
= 055 m’h
Specification Capacity 0.55 m’ h 1.5
= 0826 m’h = 090  m/h unt
(4) Polyelectrolyte dosing System
Required chemical volume for Mechanical Thickeners 0.25041375 m3/h  x 2 Nos 18 vday
for Centrifuges 055 m3/h  x 2 Nos 16 h/day
Total 26.64 m3/day
Tanks Dimensions Width 2.5 m Length 2.5 m
x Depth 25 m x 2
= 313w
Number 2 w + 0 S
Centrifuge1/1

_19_




Process Cal_Dinapur doubleCND r00 170106

14.
3]
0y
@
(€)

@
)

12]
m

@

13]
)

Centrifuge Feed Sump

Design Condition

Quantity of Digested Sludge generated
Solids Consistency

Volume of Thickened Sludge

Sludge feed flow rate
Centrifuge Operation Time

Geometry
Required sludge volume for continuation

Basin Dimensions

Equipment
Mixers for Centrifuge Feed Sumps

Required Volume

Number

20,143
25 %

Total Solids

= 20,143

= 806
33.57
25 m3/h

kg day

ms/day
m’/h

16 hours day

( 50
= 262.86
Width 6.0
x Depth
= 2520

1260 m’
2 W

m

m x
35

3

m

100
Solids Consistency
100
3

2 =
6  days per week)

33.57 Y x 16
Length 60
m 2

- S

m3 h

_20_

Centrifuge Feed Sumpl




_I-Z_

Material Balance Sheet

[Dinapur STP] STEP

Materiai Balance Sheet SD4

A
0 Injet 1:Inlet to Primary Tank 3:lnlet to Reactor E 17:By Endogeny Breathing 5 Outlet from Reactor i
QU(m3/m ) 30,000 Qi m3m ) 82,182 Q3(mIM) <1411 | TIS(-DSM) QF mID
Tot DS/ 32000 THt-DS/D) 35922 T3(t-DSM) 1280 XiT(%) TSNS
S0(mg/1) 40 S1(mg/l) 43" S3 mg ) 157 s i
X0(%) 100 X1(%) X3 (%) ‘ XE(N Xt
Reactor /Secondary
Primary Sedimentation Sedimentation - Ocdex
) Tank Tank
! | 1 | fox Qemsat |
| [ i Chemacal Desxze )
15:Total Supernatant } 2:Primary Siudge ; 4:Excess Sludge - i { Ds
QI5(m3/D ) Q2(m3/D ) ol i QY mID 1 =4
TIS(t-DSM) R2(1-DSD) 23122 : T4t DS/D) Mechanical - v
S15( mgA ) S2(mght ) S dn ] S4 mp ) Thickner 1
X15(%) X2(%) 723 : X4 (%) T nsy
I liss Revorer 4 . NW o Chet
H ! R Chermcat Dazage Qiy=3D
22:Supematant 1 21:Thickened Shidge | LS
Q4 m3m ) : QH mED || ®1 = |
T4(-DS/D) 1 (T3S | 1 X%y |
S4(mgh ) : (sn t } NS e (Dossze )
X4(%) i 1 1
! Il —— P (SS Ramway )
(SS Recovery | Digester e e, !_____> {entrfope
Gravity
Thickner
Digesied n Cal=
6: Thickened Sludge = QB niD
Q6(m3/D ) . n -ns
T6(t- DS/D) RS- 5N gt
SA( mg/) o X%
X6(%)
7 Thickener Supernatant 10-Digester Supernatant 14 ewasers
Q7(m3/D ) 010 m3D QY =ud)) 53
TI(-DS/D) [ToeDs ] T14:-0SD) Lo
ST(mg) B Shgzet) 1533
X7(%) x| N0 12
Y Y X
A # 1L.EGEXD

O: Wi Fiew  (eliiny)
T:Sobd M~ - @rDSE)

5:Sald

X: Rt fo¢ lzlet Sobd - (33)

- Waxr
Skxjee



75

Inffluent

sC

Sr. Facility W/Dia. L SWD/H
No. (m {m) m
01 Inlet Chamber 1 55% 45l  255W
02 Main Screen Channel 3 15Y 7.5k
100 /“/ 03 B ass Screen Channel 1 15"’. 7.5L
\ 04 Grit Chamber 2 5D
4’7>\//<¢/ 05 Parshall Flume R St
//A\F\ 06 Distribution Chamber 1 wers¥ reeel
07 Primary Clarifier 3 31pbe
08 Anoxic Tank 1 3 200% 150l
09 Anoxic Tank 2 3 200% 195 455
10 Aerobic Tank 3 200% 400l 4 55WD
11 Secondary Clarifier 3 400D 3.55¥D
12 Chlorine Contact Tank 1 Not in sco e of ro'ect
o 13 Primar Shd e Sum 3 30% 40l 4080
[l DiENFECHION EACIITY 14 Secondar Stud e Sum 3 S,Uw. 4.0L 4 5%
5 O ol 12 15 Slud e Thickener 2 115D 4 QS¥D
y - —— 16 WAS Surmp 6.50 4 QSVD
/ Q @ | 25 17 Thickened Slud e Sum 650 4 0S¥D
// Q | — Anaerobic Slud e Di ester 7.05¥D
L — h Bio as Holder 8.75¥D
, . 22 (18 Centrifu e Feed Sum 6oL 3sH
/ 31 U9V >N Sludge Dr in Bed srerl el
/ O N_/ {/] \\ Filtrate Sum House 13.0L  #esall
= a Air Blower Room 25.0L
,'_—Z;}J 1| - Treated Effluent Pump House 13.0L
[ ] 30 D Chlorination Buildin Not in scope of ro’ect
B . J 33 Thickened Slud e Pum House 6.0V 6.0L 401
Q Q e == Mechanical Thickener Bui din 100% 1500  8oH
4 i1 N\ 4 . N\ Centrifu e Buildin 15.0%  30.0b
O Q ( \ \/ \ ( Control Room for Di ester 4,2: 4.3t
\ JUERTAN //1 4 P?wer Iv{ouse 295 31.6
~ - e Bio as Ilare
[D - B 3 Administration Buildin 2e¥ 252
| (I Electrical Buildin» 15.0% 200t
L p10 10 10
! i i Main Process Line
5 Iy |9 '9—"‘;": Sludge Line
®— o | Olher Line
: 8 8 Proposed structure
- o Demolished structure
, l\\w// &\\13 e 4 Existing slructure
Vg Loy
@ \TT “4 ~ Project Name
5 5 6 PREPARATORY SURVEY ON GANGA REJUVENATION
) ' PROJECT IN THE STATE OF UTTARPRADESH, INDIA
o | 1y ¥Ry 32N B FREMEE
E' |32 Drawing Title
Scale §.
Q Q L g Dinapur STP 80MLD Layout 1:2000
. 00, 4, ) (Mlternative 1)

—_nn_



25 50 100

SCALE

DISWFECHON FACIITY

UNDER SEPRATE CONTRAL™.
1.0 o
7
—
4 , ;
o mn -~ LB
31 g ) o
\ /I /\‘
- g
[ 12 . N '
24 -
O I
] 3
I J:J. 0o o3z
U J—

7Ny
@iy % =7
5 6
3 o

~P 3

Sr Facility No.  W/Mir. N SWD/H
| o i S D m
| o1 Inlet Chamber | Chob oS
[02__ {ain Screen Channel | 2 o | ol 1 35"
03 |Bypass Screen Channel o o ] ot 15
| 04 |Grit Chamker o] . .ob 30
{05 | Parshall Flume [ o] aree¥ | oeened S¥D
| 06 Distribuiion Chamber |y sees¥ sarl B
67 | Primary Clarifier 3 3peke 35
08 Anoxic Tank 1,2 6 :
038
10 nerobic Tank 1.2 6
1 “econd  Clarifier 35
12 Chlorine Contact Tank Notinsca of o &
1S Prima Slu e Sum 3 30% 40t 40
v Seconda Shudge Sum 30 40t 0
5 Slud e Thickener 2 us | 20
16 WAS Sum 2 60¥ 65 4
I Thickened Slodze Sum ' 65t 4
18 Anaerobic Slud e ~ ester 7.0~
1S Bio as Holder 2 210 8.7~
20 Centrifu e Feed Sum 2 60% 0% asH
2 Sludze D “ng Bed coee® L B
22 Filtrate Sum House :
23 Air Blower Room 37.0% 602
°. Treated Effluent Pum House 1 129% B
20 Chlorination Buildin 1 Notin seo e i
23 Thickened Slud e Pum  House 1 60¥ 60t 10%
2¢ Mechanical Thickener Building 1 100%
8 Centrifu e Buildi 1
2. Control Room for Di ester i 42¥
30 ’ower House
3 Biogas Flare
Se + dministration Buildin v 126¥
8 +l¢ :irical Buildin ¢ 150% 200t go¥
Mai . P-ocess Line
Sludge Line
Othe Line
P oposed st uciure | Sussa—|
I .molishe¢ strucwure c-—=-—=-—=T—3
* 7 ing st ucli-e CZZ-ZTZ—=—=O

Fr= oot hame

PREPARATORY SURVEY ON GA. GA RE VENAT N
PROJECT IN THE STATE CF UTTARPRADESH. INDiA

EIUC I BURVER TLA 3

Lrowing ~ tie

Dinapur STP 80MLD layout
(Alternative 2)

Iy

a

¥ 1:2000

e TP 22



v +79,

Influent

Y

{%9

n J|1 —ﬂ M
} b i
|1 = [ |

iiery

M
N ST T H - S T i
Eol
:L | J: H | '-_”f || Effluent
L= cT] 1 l IL_ P
INLET CHAMBER GRIT CHAMBER ~ PARSHALL FLUME | l l L |
FINE SCREEN DISTRIBUTION - —-— _:
CHAMBER ANOXIC TANK 2 EFFLUENT P.S. CHLORINATION TANK
PRIMARY CLARIFIER  ANOXIC TANK 1 AEROBIC TANK  SECONDARY CLARIFIER (exctusion works)
30 g
P) ®
- PRIMARY SLUDGE SUMP SECONDARY SLUDGE SUMP
<]
>
& XX @)
® (& .
= j|| X
= N —
< VA
) ® L }: {L ™ WAAAY
=L | ’ I I
! il - g :'L J'} ®| = -
P = [ L - L T 1/ N
e ® © |EF®F ) s = @ 0" g
l Ve s\ o F—
- _ |
SLUDGE THICKENER MECANICAL THICKENER ~ BIOGAS ENGINE ANAEROBIC SLUDGE. DIGSTER CENTRIFUGE HOUSE l_r 3] SLUDGE DRYING BED
WAS SUMP THICKENED SLUDGE SUMP BIOGAS HOLDER CENTRIFUGE FEED SUMP

Main Process
Sludge Line
Other Line

Pxisting structure

FILTRATE SUMP

Project Naome

PRIPARATORY SURVEY ON GANGA R UVLNATION
PROJECT IN THE STATE OF UTTARE RA D ISH, INDIA
4y FEAY I AN SR EGRE

Drawing
Itte

Dinarpur STP 80MLD Layoul

Scaler

nol.

o T (1

{ Mlternalive 1)




: " f A B il
¥
« e SN
————— REE A i wn BN
- ) @1‘ 1 i i il ("
=== ind |1 = i "
oy 1y L_ Py
INLET CHAMBER GRIT CHAMBER ~ PARSHALL FLUME . A W=z L___
FINE SCREEN DISTRIBUTION R 2}
CHAMBER AFROBCTANK T AFROBICANK © EFFLUENT PS.  CHLORINA™ ON TANK
PRIMARY CLARIFER  ANOXIC TANK © ANOXIC TANE 2 $CONDARY CLARIFIER (exclusion works)
|
R @)
PRIMARY SLUDGE . P SECONDARY SLUDGE SUMP
[
[Ad]
@ o @
1 1
® & o e
o = =7 —~ = =5
e — I- ) v
YA Y |: ::.. o
] A A
F o L@ 2
= H—| | | i -
! ® i i g ) () ®| = 0 "
A L B | / o ‘
GE | Se = fj ? | ;
— R A S/ L l‘@_ﬂ
; i | I |
_ o e P Ih—-
SLUDGE THICKENER MECANICAL THICKENER ~ BIOGAS ENGINE ANAEROBIC SLUDGE DIGFSTER CENTRIFUGE HOUSE 12 3 SIUDGE DRYING BED
WAS SUMP THICKENED SLUDGE SUMP BIOGAS HOLDER CENTRIFUGH I .U AP
FILTRATE SUMP
IrR TORY SURVEY 0 * GanGA REJUVENATION
; PREL aRa " S 2Y 0 ¢ GanNGA RE. N A N
Main Process PROIECT 1s THE STATE OF UTTARPRADESH. INDIA
Sludge Line Ssny A BRBRERSSE
Other Line v Serter ot
. PR ) . no
Bxisting structure ~ ——— ——~ Dinzrour 5T .){)f!l,l) e yout —
“alternelive 2 ) o STP-02

—Ph~



_26_



Procoua Cal Brvn pr nd 00 170106

Itm

Hagwangur S TP

1.Desin Condition

1]
()]

12]
(e)]
@
(€]
“

(1) Design oy Rat

(2) Design Sewar Qualitv and Filu
Quality

(3) Inlet Water Quahty al Reactor

Inlet Chamber (existing structure)

Design Condition

Design Wastewater Flow

Geometry
Number of Basins
Depth of Basin
Width of Basin
Length of Basin

Flow Rate

Lnit'mg
Water Quahity

Unit-mg/L
Water Quality Item

Max Hourh — 18,000 m3 day
= 0208 m3 day
i Basin
- m
1200 m
1200 m

STP basic &Inlet Chambert /1

_27_




Process Cal_Bagwanpur cnd 00 170106

3. Medium Screen Channel (existing structure)
{1)Design Cendition
(1) Design Flow Rate

[2] Geometry
(1) Inlet Gate
Number
Width
Height
Floor Level
Bottom
Influent Water Level
Velocity

{2) Bypass Gate
Number
Width
Height
Floor Level
Bottom
Influent Water Level
Velocity

(3) Screen Channel
Number
Width
Side Water Depth
Velocity

Channel Dimensions

(4) Bypass Screen Channel
Number
Width
Side Water Depth
Velocity

Channel Dimensions

(5) Outlet Gate
Number
Width
Height
Floor Level
Bottom
Influent Water Level
Velocity

(6) Bypass Outlet Gate
Number
Width
Height
Floor Level
Bottom
Influent Water Level
Velocity

Max Howrly = 18,000
= 0.208
1 Main + 0 Bypass
1.000 m
1.000 m
+ m
2 0.000 m
+ 0.500 m
0.208 s 1.000 7 0,500 7
= 0416 < 1.000 m/sec
0 Main + 1 Bypass
0.500 m
1.000 m
+ m
+ 0.000 m
-+ 0.500 m
0.208 e 0.500 e 0.500 v
= 0832 = 1.000 m/sec
1 Main + 0 Standby
1.000 m approx.
0.450 m approx.
0.208 s 1000 7 0.450 s
= 0462 = 0450 m/sec
Width 1.0 m x Length
X SWD 0.5 m
0 Main + 1 Standby
0.500 m approx.
0.450 m approx.
0.208 s 0.500 e 0450 e
= 0924 > 0.450 m/sec
Width 0.5 m x Length
x SWD 045 m
1 Main + 0 Bypass
1.000 m
1.000 m
b m
+ 0.000 m
+ 0.500 m
0.208 s 1.000 7 0.500 e
= 0416 < 1.000 m/sec
0 Main + 1 Bypass
0.500 m
1.000 m
+ m
0.000 m
0.500 m
0208 / 0.500 d 0.500 e
= 0832 < 1.000 m/sec

m3/day

m3/sec

m

(Freeboard 0.5m)

much higher than usual design

m

(Freeboard 0.5m)

_28_

Medium Screen1/2




131
(1

(2)

(3)

®

“

&)

Fguipment

Inlet Gate

Number

Dy nsion

Design Water I |

By pass Gate

Number

Dimension

Design Water 1 vl

Medium Screens (Man hann |
Number

Open Space

Bar Thickness

Channel Width

Width of side p at

Side Water Depth

Height of Blind Plate at the bottom

Velocity through screen

Medium Screens (Bypass Channel)
Number

Open Space

Bar Thickness

Channel Width

Side Water Depth

Velocitv through screen

Outlet Gate
Number
Dimension

Design Water Level
Bypass Gate
Number
Dimension

Design Water Level

|
W lth

Mo dth

0

6
05

o

0208

m

\\

m

W
mm
mm
m
mm
m

mm

0751

W
mm
mm
m

m

Proceny Cal Bagwanpur cnd 100 170106

S

m [ ! m

S

m 1 it 1 m

appr x

APPIoN
Ve 0900 e 0 400 e 1

20 , 6 20

0 80 m sec

approx
approx
s 0500 s 0450 /s 1

50 + 6

1.035

m

0.5 m

0 80(

)

m sce

50

much higher than usual design

Hesght 10 m

S
Height 10 m

_29_

Medium Screen2/2




Process Cal_Bagwanpur cnd r00 170106

(1
n

@
€)
*

[2]
n
@
)
*)
®)

B3]
M
@)
©)]
(C)

(&)

[4]
(n
@
3
4

(5

Grit Chamber (existing structure)
Design Condition

Design Flow Rate

Specific gravity of Sand
Sedimentation Velocity
Average Velocity

Grit Chamber
Required Surface Area
Number of Chambers
Width

Length

Actual Surface Area

Distribution Weir Gate 1

Number

Weir Width

Stroke

Overflow Height as usually operation

Overflow Height at mamntenance of one line

Distribution Weir Gate 2
Number

Weir Width

Stroke

Overflow Height as usually operation

Overflow Height at maintenance of one line

Max Hourly = 18,000  m3/day
= 0.208 m3/sec
2.65
1000 m3/m2/day = 0.0116  m/sec
03 m/sec
Rectangular Grit Chamber
0.208 s 00116 = 17971 m2
1 S + 0 w
2.0 m approx..
7.0 m approx..
2.000 mW % 7.000 m
= 14000 m2  approx.. > 17.971

to distribute flow between existing line and new line

2 Main + 0 Bypass
0.500 m
0.500 m
( 0.208 e 1.840 /7 0.500
= 0234 < 0.500 m
( 0.208 Ve 1.840 / 0.500
= 0371 < 0.500 m

to distribute flow between two existing Primary Clarifiers

2 Main + 0 Bypass
0.300 m
0.400 m
( 0.104 e 1.840 Ve 0.300
= 0207 < 0.400 m
( 0.104 s 1.840 Ve 0.300
= 0329 < 0400 m

m2

Ve

e

higher than usual design

5 ) 2/3
1 ) 23
5 ) 23
1 ) 213

_30_

Grit Chamber1/1




Procousy Onl Bagwanpur end 100 170106

5-1

{1
M

12]
(H
(2)
(3)
€Y
(%)

13]
0]
(2)
3)
)
&)
(©)

14]
M

Primary Clanfier (exvisting stincture
Design Condition

Design Flow Ran

Ty
surface Overflow Rt 1 oquin |

Number of Basim

Geometry

Surface Arca requur |
Surface Arca 1 -quit d Basin
Side Water Depth

Diam ter re qutred

Basin Dimension

Sludge generated per day

Inlet TSS

Reduction in TSS

Outlet TSS

Sohds removed from Primary Clanifiers
Solids Consistency

Volume of Primary Shudge

Equipment

Primary Sludge Pumps
Sludge withdrawal
Running Time
Number

Required Capacity

Average Daily

Cireutor Clanthier

35

2

4,000
[RE
35
85

Dimeter

450
30
315
2,374
30

4000
0046
= 278
m'm’ day
Rasus
Ve 3 = R}
Ve 2 = 57
m
m Existing stiuetur +
4o m Depth
mg i
myp 1
kg/day / 2=
a o
100

Soltds removed

12 Tiumes day
S0 hr Time
[...]
1. Dechlorination

[T Design Condition

(1) Design Flow Rate

(2} Contact Tune

3)  Type of Dechlonn
(h Free Residual bl nin

(. Smsamptonp o1 day

{2} Dechlorination Contact Tank

(1) Volume requued

(2)  Width of lane
(3) Lengthof lanc
(4) Side Water Depth
(5) Nos of Tanks
(6) Total Volume

[3] Equipment

(1) Dechlorine Solution Tank
Number
Dechlorine concentration
Gravity of dissolved dechlorin

Required solution volume

Volume of Tank

Total Volume of Tanks

(2) Mixer for Dechlorine Solunion Tank
Number

(3) Dechlorine Dosing Pump

Number

Capacity

2 aceus Cal Bagwanpur end r00 170106

Av e Dany Flow 8,000 m'/duy

10 min

fum Phaosultate ( Na §5;04 5150

Free Residual Chlonn

1 my L assumed valy
v tage Dinlv Flow /s 1000
2 (safety Tuctor)
194 ki d
079 ky/h

A rar Daly Flow 7 tH

S6 m
Tnta lime I nin
10 00 m
§ 00 m
100 m
1 tank
Wadth Tength
100 m
60 m'
W +
I «
110
19 4 ke d 100
= 17 m3d
7 I/h
035 m3/tank
10 m3 (Duration
2 W -
1 W -
6.92 /h
692 Vh/unit

nlact Time

Depth Nos of lanes
60 m 1
556 m'
0 S
10 110 ' 1000
578 day)
0 S
1 S
1
7 I h unit

Nos of Tanks

m

_45_

Chlorination Tank2/2




Process Cal_Bagwanpur cnd r00 170106

12
(n
2
@)
@
&)
O]
(N
@®

3]

[4]

Shudge Thickener

Design Condition

Primary Sludge

Secondary Sludge

Total Solids

Operation Time

Thickened Sludge Moisture Content

Geometry

Type

Number

Design Solid Loading
Required Surface Area

Required diameter

Side Water Depth
Actual Volume of Tank

Retention Time

Volume of Thickened Sludge

Quantity of Separation Liquid

2,374 kg day 79
1,169 kg day 146
3,543 kg day 225
24  hours day
96.0 %
1 w S
50 kg /m2/d
3543 ! = 70.90 m2
50
4 1 12
( x 70 90 x )
T 1
3.5 m
2
X 9.50 = 70 88
4
70.88
4 1
225
= 79.7 m d
Inlet Sludge Volume —  Thickened Sludge Volume

= 2252 - 797 = 1455

m3 da
m3 da

m3 da

m3

m’ day

_46_

Sludge Thikener1/1




drocest C

t. fhickened Sump

1] Design Condition

(1 In-s hd- R e
(2)  InttSludre V olom 80 i
[2]Geometry
(1) Sludge withdraw 2 Times d s
(2)  Requued Sump Vo lum 0o m'
(3)  Numbue Basu s
4 Wadth 20 im
(5) Length 20 m
(6)  Side Water Depth 25 m
(7y  Actual Sump Volum» 20 20
0 s
[3] Equipment
(1) Digested Sludge Feed Pumps
Transfer Time Hi
Number w +
Required Capacits m
133 m’/h /unit

Thickened Sump1/1

_47_




Process Cal_Bagwanpur cnd r00 170106

12.

M
@
€))

)
)
(6)
O]
®)
O]
(10)
1
12

[2]
m
@
3
@
(&)
®
Q)

13]
@

@

Sludge Digester (existing structure)
Design Condition

Quantity of Thickened Sludge generated
Inlet Solids Consistency

Volume of Thickened Sludge

Ratio of VSS

Total VSS

Total inorganic Sludge

Retention Time

% Destruction in VSS

VSS destroved

Quantity of Digested Sludge generated
Selids Consistency

Volume of Digested Sludge

Geometry

Volume required

No. of Basins

Volume required per Basin
Depth provided

Area required per Basin
Diameter required per Basin

Basin Dimensions

Equipment
Mixers for Digestion Tanks

Capactity

Number

Digested Sludge Transfer Pumps
Transfer Time
Number

Required Capacity

3,189 kg/day
4.00 %
Total Solids x 100 10
Solids Consistency
80 m® day
75 %
2,391 kg day
797 kg day
20 days
50 %
1,196 kg day
1,993 kg/day
2 5000 %
100 10

Total Solids
Solids Consistency

80 m’ day

1,594 m’
2 Basins
797
9.8 m
82 m’
102 m
Diameter 18.0 m Depth 5.8 m
2 Basins = 4975 m®

2487 m

800 Hr

m’ 7/
0 m’/h m’/h /Unit

Sludge Digester1/1

__48__




Procesa Cal Bagwenpur ond 100 70 )8

(5
(6)

12]
[§D)

(3]
()

@

3

@

Biogaus Powes Gencratjon

Design Condition

Brogas generuted per Ko VSS ces oyec
VSS destroved

Biogas generwted

Gias Holder Volume tequired

No of Units provided

Valume of cach Gag Holder required

Biogas Holder (1 xisting)

Biogas Holder (1 1+ un

Equipment

Biogas Power gen 1itns

Biogas Generation

Biogas Calortc Value

Biogas Engine Conv 1ston Fificiendy
Number

Power Generation

Desulfurization Fquipment
Biogas Gencration

Peak Ratio

Number

Required Capacity

Biogas Blowers
Biogas Generation
Safety Factor
Number

Required Capacity

Biogas Flare
Biogas Generation
Operating hours
Safety Factor
Number

Power Generation

09 m¥/kg
1,196 ky/cny
1,076 Vicay
25 %%
269
35
D 1
Sphere AN A B
= 3 m
[T m’sec
o Kin
W
"2 m’ sed
480 AW
RRE S m’ h
13
| W
4484 m' Hi
= 673 m'ih
44 84 m’ hi
1.5
1 W
4484 m'Hr
= 07.3 m/Hr
1.076 m'/sec
24 Hr
150.0 Oq
1 w
67 m/hr

3

264 m’

| S
22000 Kim'
70

70

70

40 m

kW

1
m /Hr /Unit

1
m’/Hr /Unit

03s /

2 Basing

OK

_49_

Power Generation1/1




Process Cal_Bagwanpur cnd r00 170106

14.
(1)
n
@
3
C)
®
©
(2]

(5]
1
@
3)
C

(6]

(n

@

(3

)

Centrifuge

Design Condition

Type of Dewatering

Quantity of Digested Sludge generated
Design Polyelectrolyte Dosage
Volume of Digested Siudge
Consistency of Dewatered Sludge
Operation Time

Volume of Centrifuges

Dewatered Solids

Dewatered Cake Volume

Polyelectrolyte

Design Polyelectrolyte Dosage
Required Polyelectrolyte
Dissolving concentration

Volume of Polyelectrolyte solution

Equipment

Centrifuge

Capacity

Number

Centrifuge Feed Pumps
Capacity

Number

Polyelectrolvte Dosing Pumps
Volume of Polyelectrolyte solution
Operation Time

Safety Factor

Number

Requred Capacity

Specification Capacity

Polyvelectrolyte dosing System
Tanks Dimensions

Retention Time of Tanks

Number

Centrifuge
1,993
15
79.7
82.00
8

Digested Solids

kg/day
kg/t-DS-day
m’ day

o

hours day

6  days per week)

Operation/week
Operation Time xNo.
_ 79.7 y 7 _ 1.6
8 x 1 6
- 12 m>/hour
Digested Sludge x ( 1 +  Injection Rate )
1.993 x ( 1+ 00015 )
= 1,996 kg/day
Dewatered Solids x 100
100 Moisture Content
7
6 days per week
= 1.996 X 190 x i
100 82 6
= 1294 t/day
15 kg t-DS-dav
299 kg/day
020 %
149 m3 day
12 m’ hr
1 w + 1 S
12 m’h
1 W 1 S
149 m3 day
8 hours/day (6 days per weeh
15
1 w + 1 S
149 m’d x 8.0 1
= 022 wh
022 m'/Hr x 15
= 0327 mh 040  m’h unit
Width 12 m Length 1.2 m
x Depth 15 m X 2 (Freeboard 0 Sm)
= 43 m
430 m 022 mh / 1
= 19 728 Hr
2 w S

_50_

Centrifugel 1




Process Col Bapwonp it

n 100 170106

15.
1t
(1)
2)
(3}

(%)

12]
8]

131
(6]

Centrifuge Feed Sump

Design Condition

Quantity of Digested Shudye genemied
Soluds Consistency

Volume of Thichencd Studge

Studge feed flow rate

Centrifuge Operation Fime

Geometry

Required sludge volume for continuation

Basm Dimensions

Equipment
Mixers for Centrifuge eed Sumps
Required Volume

Number

1,993 kp/duy
250 9

Total Sotids

1,993
80 m s
332 m'/h
1 mlh
R hours diy
1
69 13 m
Width 40 m
Depth 3y
176 m'
63 m
2 W

100 10
Sohds Conststency
100 10
250
| 1" m3 h

- ) ¥ 8
| noth 45 m
m 2

0 S

_51_

Centrifuge Feed Sump 1/1




_Zg_

Material Balance Sheet

[Bagwanpur STP]

0 Infet
QU(m3/D)
To-DS/D)
S0( mg/l )
X0(%)

Material Balance Sheet SD4

A
|
1:lnlet to Prmary Tank 3 Iulet to Reactor | 17'By Endogeny Breathm 5 Outlet from Reactor 16:Effluent
Ql(m3D) B216 Q3i(mID) . T17¢-DS/D Q5(m3/D) Q6(m3/D ) 7,991
TIQDSDY) 3659 T3 DSD) i X17(%) TS(-DS/D) Te@DSD) 000
S1(mg/ ) o5 83(mgfl) ' S5(mg) sie(mgl) 10
X1(%) 1142 X31(%) , X5 (%) X16 (%) 25
!
Reactor /Secondary
ary Sedimentation Sedimentation * Qutlet
Tank Tank
] 1 11 Water for Chemical
1 1 QI (m3D)
: : FLi(t-DSD)
1 1 Si1(mgt )
2:Primary Shidge i 4 Excess Sludge | & Digestion Ga X1 (%)
Q2(m3/D) 1 Q4(m3/D ) ]
T20-DSD) I T4(t-DS/D) s : T8(t-DS/D)
$2( mg/l) 1 $4(mgh ) 1 G8{ Nm3/D )
X2 (%) : X4 (%) y : H X8 (%) Chemical Dosage
| | |
i | i
e e ——— =
: E(vss removal) (Dosage )
v
(5S Recovery } (SS Recovery )
Gravity e > Digester e e Centrifuge N ______'Ealry_ ut
‘Thickner
6-Thickened Sludge 9:Digested Sludge 13:5ludge Cake
Q6(m3M) ) QY m3/D) R0 QI3(mID)
T6(t-DS/D) 3,189 T9(t-DS/D) 1.992 T13(t-DSM)
S6(mg/) 10.000 $9( mg/l ) 25,000 S13(mgl)
99 6 X9 (%) 62" X13({%)
7.Thickener Supernatant 10:Digester Supernatont 14:Dewatering Supernatant
QUMD Qo3 ) QU4(m3D)
Tt DSMD) T10(t-DS/D) TIA(DSD)
S mg/} $10( mgN ) S14(mgn)
X7(%) X10(%) X14(%)
-4 4
JIE] LEGEND

Q: Water Flow : (m3/day)
T : Solid Malier : (tDS/day)
S : Solid Concentration(mg/l)
X : Ratio for Inlet Solid : (%)
Water
Sludge
T T : Supemnatant




N Sr. | Facility No. ¥/Dia. L SWD/H
\ | N (1 (m) m
|___ i Inlet Chamber [__LI ‘2 1oL veer B
| 02 Main Sereen Channel ! sees sl sensl
| 03 Bypass Screen Channel sres® | eenal wenedl
04 Grit Chambear 1 e sverl sersH
3 Parshall Flume 1 035 L
08 Distribution Chamber 1 seeel e
0« Distribution Chamber 2 1 ¥ ounl awn
Ou SBR 2 220" 30t 55
12 Chlorine Contact Tank i (R L i
Sludge Thickener P 95B= 5
Thickened Slud e Sum | ¢+ 20¥ 20v 25
15 Anaerobic Sludee D° ester 2 1800 9.8~
16 Bi as Holder 2 75" 40
ir Centrifu e Feed Sum 2 407
i8 Stud eD 'n Bed 9
1 |Filtrate Sem p eV
20 Primarv Sludge Pum House R
2t Air Blower Room 1 100Y
22 RAS Pumm House i v Lo eeer
23 Chlorination Building 1 ¥ L on
2. Eneine Room vo85"  is0L e
20 Biogas Flare 1
26 Centrifu e Buildin 1 150%

Mawn Process Line
Jhudge Line
Othe Line

P -oposed st uciure
Demolished st ucture

i.-1cling st ucwure
o

Project Name
PRI ARATORY
PROJFCTIN T

JVEY ON GANGA RIJU TIN. TION
STATE GF UTTARE 2 )L INDL

{y PRV AMBLFRARASRA
" Draw ~g Tite
s ot
Bagwanpur STP 8MLD Lavout :
(SBR Plan) e XTP2)

~H3~



o)
-
! T e
T
/
|
i
toe !
Fxs,‘q-m.f“-
!
/
- !
- !
—

Sr. | Facility No. | W/Dia. L SWD/H
No. (m} [ (m) |  (m)

01 Inlet Chamber 1 1eW 1.2L | xeesdl
02 Main Screen Channel 1| weesW | esasl | sxaadl
03 | B ass Screen Channel H saadd el wextHl
04 Grit Chamber 1| weer¥ srxl sersll
05 Parshall Flume 1] 0.35W | sexal | xassSHD
06 Main Distribution Chamber L| #+rW | eesrl | seraSDY
07 Sub-distribution Chamber 1wl | sessl ) esaSDW
08-1 | Primary Clarifier 1-1/2 2| 14.6Dia 3.55%
08 2 |Primary Clarifier 2 1| 146D 3.55%D
09-1 |Anoxic Tank 1-1/2 2| 158D 3.55WD
09-2 | Anoxic Tank 2 1] 120% | 1050 5550
10 1 |Aerobic Tank 1-1/2 2] 9s¥ | 105L 55540
10-2 | Aerobic Tank 2 1] 12.0% | 1650 5.55WD)
11-1 |Secondary Clarifier 1-1/2 2| 16.0Dia- 3.55%0
11 2 |Secondary Clarifier 2 1| 16.0Da 3.55¥D
12 Chlorine Contact Tank 1| #reeW | wexsl | wendi
13 Sludge Thickener 1| 9.5Di. 3.55WD
14 Thickened Sludge Sump 1| =o¥ | 2ok 2.55%D
15 Anaerobic Sludge Digester 2| 18.0P 9.85WD
16 Biogas Holder 2| v7.5Da 4.05¥D
17 Ceuntrifuge Feed Sump 2| 4.0¥ 45 351
18 Sludge Drying Bed 9| 12.0% | 28.0L | wexed
19 Filtrate Sump 1] weeeW el wksa H
20 Primary Sludge Pump House 1 weeell | owrenel | snell
21 Air Blower Room 1] 10.0% | 100t | 400
22 RAS Pump House 1] #eesW waxl, ks H
23 Chlorination Building 1 oW ] eeeel | el
24 Engine Room 1| 85Y | 1500 | #reshi
25 Biogas Flare 1
26 Centrifuge Building 1] 15.0% | 18.0% 8.001

Main Process Line

Sludge Line

Other Line

Proposed structure

Demolished structure

Existing structure C__--ZIIZoIoo

Name

JREPARATORY SURVEY ON GANGA REJUVENATION
PROJECT IN THE STATE OF UTTARPRADESH, INDIA

4y FEHY I A)IALEEERAE

Crawing Title
Scale:

Bagwanpur STP 8MLD Layout not

(Alfernative Plan) faving STP - 24

—RA—




L DISTRIBUTION CHAMBER

_'ﬁ )
i &a 1-®
Vqsstesns ﬁl;tﬂnj i ] : : ]ﬂ @ D \
Influent - H —— = ul A
ILJr————; \A—__/L_/—\_l il - - FARTI ] OOO
l '___~.“ ” y araee
o | | i
| l
%WL_ ) R ee—— (T\) Fifinent
INLET CHAMBER GRIT CHAMBER CHLORINATION TANX
MEDIUM SCREEN ~ PARSHALL FLUME SBR TANK {exclusion works)
(BYPASS) By )
=3 .
().
® &
\‘7
[AN
B4 FILTRATE SUMP  SLU E DRYING BED
=0 n 0
@ & I 1l
= (2) I i
TR J!—TT—-L = [ |3 = s csesce e sics o [ R
| 4
Sy S %)
Z (P)l| BIOGAS ENGINE CENTRIFJGE HOUSE o 2
Y e
=] BIOGAS [IOLDER CENTRIFUGE FEED SUMP
SLUDGE THICKENER ~ THICKENED SLUDGE SUMP ANAEROBIC SLUDGE DIGESTER
Main Process SREPARATORY SURVEY ON GANGA REJUVENATION
aun Froces SROJEET 1¢ THE STaTE OF  TTARPRADESH. I\DIA
Sludge Line CyNT g v R BRFREESE
Other Line o o
P A
Existing structure r~——— —— Foorapee W LD Loy ut
R GoreSTP 03

—hh-



MAIN DISTRIBUTION CHAMBER

L8 S dbkhidd [T[;JJE ” M P
Influent | r‘[i_»v B I ;
R — — = =] —
o = r =
| r B | I |
| N | -
[H Al ||_ | |LJ| lL = l , ’/’Il
T . = N L _H
, MLD 2MLD * 2 L B
INLET CHAMBER GRIT CHAMBER PRIMARY CLARIFIER t-1/2
MEDIUM SCREEN PARSHALL FLUME SUB-DISTRIBUTION CHAMBER

)

N

A i

E)

]

ANOXIC TANK 1-1/2

o o)’ Iy

n
lrlf _ - : R X
b S t
I i
U ) M:t:i L:ju Eifluent
- ] |

AEROBIC TANK 1-1/2  SECONDARY CLARIFIER 1-1/2 CHLORINATION TANK

(exclusion works)

B
M
M
i - — X
P
® -
AMLD _ ® _
g X
PRIMARY CLARIFIER 2 ANOXIC TANK 2 AEROBIC TANK 2 SECONDARY CLARIFIER 2
BYPASS BYPASS
1 (BYPASS) ( )
®
X
D<] T
: ® — 7
i ® == |,|"
W S A —— /. N
L
BIOGAS ENGINE :T:_':
RIOGAS HOLDER CENTRIFUGE FEED SUMP CENTRIFUGE HOUSE S SLUDGE DRYING BED

SLUDGE THICKENFER  THICKENED SLUDGE SUMP

ANAEROBIC SLUDGE DIGESTER

FILTRATE SUMP

Main Process
Sludge line
Other Line

Fxisting structure

Project Nome
PREPARATORY SURVEY ON GANGA REJUVIENATION
PROJECT [N THE STATE OF UTTARPRADESH, INDIA
A VB Y AN 6

Drawing
Title

Bagwanpur STP 8MLD Layoutl

Scale:

not

( Aternative 1) W9 ST 04

[ = o




_57_..



LDesin Condition

It m

(1y  Design Flow

Ramna STP

Procsas Col Ramna gravity 1Ot 170106

Uni:mg/!t
2y Design Sewar Quahty and § flubu-m Water Quality Ttem
Quality
(3)  Inlet Quihin Sf Reacion Unit:mg L.
Water Quality tem
2. Inlet Chamber
{1]Design Condition
(1) Design Wastewater Flow Max Hourlv 100,000 m® day
1157 m%/sec
[2] Geometory
(1) Number of Basins I Basin
(2) Depth of Basin 3.000 m
(3) Width of Basin 4.800 m
(4) Length of Basin 5.000 n
(5) Volume required of Basin 3.000 4800 5000 29 m®
(6) Retention Time 3.000 4 800 5000 1.157 % 1
= 62.2299049  sec
(7) Basin Demensions Width 4 800 m Length 5000 m
. Depth 3000 m

_58_

STP basic &Inlet Chamber1/1



Process Cal_Ramna (gravity)r01 170106

3.  Fine Screen Channel
{1)Design Condition
(1) Design Wastewater Flow

[2] Geometory
(1) Inlet Gate
Number
Width
Height
Floor Level
Bottom
Influent Water Level
Velocity

(2) Screen Channel
Number
Width
Side Water Depth
Velocity

(3) Channel Dimensions

{3] Equipment
(1) Inlet Gate
Number
Dimension
Design Water Level
(2) Fine Screens (Main Channel)
Number
Open Space
Bar Thickness
Channel Width
Width of side plate
Side Water Depth
Height of Blind Plate at the bottom
Velocity through screen

(3) Fine Screens (Bypass Channel)
Number
Open Space
Bar Thickness
Channel Width
Side Water Depth
Velocity through screen

Max Hourly = 100,000 m®/day
= 1.157 m®/sec
2 Main + 1 Bypass
0.800 m
1.200 m
& 76 700 m
+ 73.700 m
+ 74 500 m
1.157 e 0.800 7 0.800 e 2
= 0904 = 1,000 m/sec
2 Main + 1 Bypass
1.400 m
0.500 m
1.157 7 1.400 e 0.900 e 2
= 0459 = 0.450 m/sec
Width 14 m ® Length 8.5 m
% SWD 0.9 m (Freeboard 0.3m)
2 w + 1 S 0.2
Width 0.8 m x Height 12 m
3.00 m
2 w + 0 S
mm
2 mm
1.4 m
50 mm
0.9 m
50 mm
1.157 ' 1.300 s 0.850 S22
x ( 6 + 2 ) 6
= 0698 < 0 800 m/sec
0 W + 1 S
20 mm
9 mm
1.2 m
0.9 m
1.157 e 1.200 7 0.900 v 2
x ( 20 i 9 )/ 20
= 0777 < 0.800 mi/sec

._59__

Fine Screent/1




Proceuas Cal Raman graaty 10

8]
)

(2)
(3)
4

[2]
M
)
(€))
)
(€))
(6
)
®

]

(10}

[3]
(M
@
3
C
)

Grit Chamber
Design Condition

Desipn Flow

Speaific gravity of Sanl
Sedimentation Vel 1y

Average Veloeity

Grit Chamber

Surface Arearequu |
Number of Basing

Surface Arca required Busin
1 ength of Basin

HRT in Grit Chambaet
Volume required of Basin
Depth required

Basin Dimensions

Retention Time

Surface Overflow Rate at Peak Flow

Inlet Weir Gate

Number

Weir Width

Stroke

Overflow Height
Overflow Height (actual)

Myl oud 100,000 iy day
1157 m
205
003157407 m m'm’ da
03 m
Squar - Gt Chismber
1157 /101157407 = 6 m
2 HRasing
a2 DA m
40 9824 05 | m : 71 m
G0 sec
1157 60 s 347 m’
347 e 71 | - 0689
1lth 7t m I ength 71 m
D pth 08 m (Freebhoard 0 3m)
} 71 0R s 1157 2
6971 sce
V] 71 e 71 e 2
991 866693 1000 m° m day
2 Units
2300 m
0 600 m
0500 m
( 1157 e 1 840 e 2 400 e 2 ) s
= 0258 0300 m

_60_

Grit Chamber1/1




Process Cal_Ramna {(gravity)r01 170106

(1]
M

@
3
*)

[2]
1
@
3
“
)

(3
M
@

(4]
(M
@
3)
(4)
®
®)

5]
I

Primary Clarifire
Design Condition

Design Wastewater Flow

Type
Surface Overflow Rate required

Number of Basins

Design

Surface Area required
Surface Area required/Basin
Depth required

Diameter required

Basin Demensions

Review
Surface Area
Surface Overfloe Rate at Average Flow

Sludge generated per day

Inlet TSS

Reduction in TSS

Outlet TSS

Solids removed from Primary Clarifiers
Solids Consistency

Volume of Primary Shudge

Equipment

Primary Sludge Pumps
Sludge withdrawal
Runmng Time
Number

Required Capacity

Average Hourly 50.000 m’ day
= 0579 m’sec
= 3472 m' min
Circular Clarifire
35 m® m® day
2 Basins
50,000 /35 1429 o’
1,429 e 2 = 74 m
30m
302 m
Diameter 340 m Depth 3.0 m
907.920277 x 20 = 1815.8 m’
50,000 e 18158 = 28 m’ m” day
600 mg/L
60%
240 mg/L
21,181 kg day
39
Solids removed 100 10
Solids Consistency
= 706 m’ day
12 Times day
050 hr Time
2 w 1 S
706 m’ day / 120 05
m*/Hr = m’*/Hr /Ut

_6‘]_

Primary Clarifire1




Proceszs Cnal Ramnn (gravity)r0t 170106

6.
1
1

3
@)
(%)
®
M

21
®

@

@

Reactor
Design C ondition

D-ntlow

De g Sewa s Qmibiny
Inlet BCD
Outlet BOD
Infet § BOD
nlet COD
Inlet S-COD ol
Outlet S-COD nls "ONe
Inlet thCOD
HCODMOD
Inlet bLCOD
Inlet nbCOD

nbp D
Indet TSS
Inlet SS
Infet VSS
ASSe
.nb\ SS
aTSS
Inlet T-N
Inlet TKN
Inlet NH,;-N
Inlet T-P

Inlet Alkalinity ag CaCO3
Outlet Kjeldahi N
Outlet NH4-N
Outlet NO3-N
Water Temperature
Safety Factor for Nitrogen
Return Sludge Concentration
MLSS  MLVSS
DO in the Reactor

Design Value for perfect Nitrification of Nit

SF
Ry —
Ayge =

rification Process

Activated sludge design kinwtic coefficients at 20 C

K aoB

M maxAOB,T
baosT
Swna

DO

KO,AOB

Design SRT

50,000 m‘/«my (summer)

w ‘/(‘}I)‘(\VI(IICI)

50,000

110
100

16
240
240
1RO

078
20 68
U 00

40

Bl

2

)

33

g
180
10
10
20
200

n

8,000
3,000

[N

my !
my !

2 mg/l

/i
my/l
mp/
my/!

myp/l
my/l
my/!
g/
g/
my/l

sCOH)-1 0sBOD

TCOD-HC ID-nbsCODe

gCON/EY=TCOD-SCOD VSS

gnbVSS
gnbVSS
my/
mg !/
mg !
mg/
mg/
!
mg/!
mg/!

‘c

my/
mg'!

mg/t

nbpCOLNSS, o)y

TSS-VSS

Coefficient

nit

CoD
oxidatio

NH4
oxidatio

NO2
oxidatio

H may

gVSS gVSs -d

6000

0900

1000

K }“UH-]\NOE

mg/L

8000

0500

0200

Y

gVSS g substrate
oxidized

0450

0.150

0050

b

gVSS gVss -d

0.120

0.170

0170

fd

umitless

0.150

0.150

0150

Ko

mg/L

0200

0.500

0900

8 Value

M max

unitless

1070

1.072

1063

b

unitless

1040

1.029

1.029

K KnnaKnoz

unitless

1 000

1.000

1.000

K aoB™

H max AOB,T
baoe T
Sya™

DO=
Koaos=

SRT—

0.3100

0.9000
0.1700
1.0000
2.0000
0.5000

4.8387

g/g-d
glg-d
mg/!
mg/!
mg/!

day

Wastwater Engineering Treatment and Resouce Recavery Fifth Edition (METCALF & EDDY AECOM)

L mexaon[Sxps Snua Kann)l[S S +Kg a0m))l-ba 5

=1t 1,072 [ max  at20°C — 0.900
b*1.029%

—1 s gXSF

b at20C= 0.170

_62_

Reactor]/5




Process Cal Ramna (gravity)y01 170106

(3) Biomass production
Px.yss
PX,1ss

S

by
Yy
HmT
Yn

NOx

PX,bx vss

NOx

(4) Required Aeration Tank Volume
Va=

T=

Xyss*Va
Xrss-Va

FM

FractionVSS—

MLVSS=

(5) BODloading

(6) Observed Yield
Yobs 155~

Y obs,vss™

bCODremoved—

7)  effluent NO,-N

bNOB
HmT

4 ACB

g8  effluent NH;-N
byos
HaT

M s0B

(9) Ratio of Return Sludge

Px,yss= 4373.175 kg d Px,bio+Q(nbVSS)

Px,156= 7962433 kg d  —Px,510'0.85+Q(nbVSS)}+Q(TSS-VSSo)

= 04606 mgl  ~Ks[1 by(SRT)V[SRT( i u-by)-1]

b= 0.1200 b*1 042 b at20’C= 0.120

Y= 0.4500 gVSS g bCOD

o™ 60000 gged ~up*1.04T0 imax at20C= 6.000

Yn= 0.150 gVSS ghox

NOx= 31.000 mg/

Px o vSS— 3339132 kg VSS ¢ —Q- Yi(S -S)/[1+b(SRT)J*f3. by QY(S -S)SRT [1+by(SRT)]

~QYn(Nox)/[I+bsor(SRT)]

2954.259 ~Q" Yi(Sg-S)/[1+bg(SRT)]
257.306 =f;.b13. QY 1(Se-S)SRT/[1+b(SRT)]
127.566 —QYn(Nox)/[1+bsop(SRT)]

NOx— 30986 mg!  ~TKN-Ne-0.12Py4,/Q

Va— 12,843 m3

T 6.16 hr =Va/Q X 24

Kyss'Va— 21,161 kgVSS =Px,yss*SRT

Xqss'Va 38,528 kg TSS ~Px,5eSRT

FM- 07 kgBOD/kgMLV'SS

FractionV'SS 0549

MLVSS— 1648 mg/L

BODloading 0506 kg/m3-d

Yobs,Ts5™ 1228 gTSS gBOD

Y gps,vss™ 0.674 gVSS$ gBOD

bCODremov 10,377 keg/d

NO,-N 02407 mgd  =Ks[1+byos(SRT)VISRT( ¢ nos-byon)1]

bror 01700 —5*1.0297 b at20C 0170

¥ maxNOBT= 1.0000 glg-d =g, *1.04T*  ymax at20C  1.000

L NOBT™ 0.6897 g/g'd =i munonlSo/(SetKoznon)]

Sg= 2.000 mg/!

Ko:n 0.900 mg/!

NH,-N= 0.5485 mg!  =Ks[1+byop(SRTIVISRT( 1ty 5-bros)-1]

bron 0.1700 ~b*1.020720 b at20’C 170

1 N 09000 ggd = up1.072™Y pmax at20°C— 0900

4 NOB,T™ 07200 g/g'd = u manoslSe/(SetKoznos)]
[...]
(4) Standard O2 required at Field Conditions per Bas = 10,914 kg/day
(5) SOTE for the above Effective Aeration Depth 305 %
(6) Fraction of O2 in Air 23.18 %
(7)  Specific Gravity of Air at Standard Condition 1.293
(8) Safety Factor 13%
(9)  Air required at Field Conditions per Basins = 147.362 m’/day =  6,140.1 m’/hr

Air Requirement at Average Flow1/2

_67_.




Pro oue Cal Ramna gravity 101

170106

(21
(M

I-quipment

Air Bl wer
Number

Required Capacity

Pressure

Safty Tactor

Heat capacity ratio

Atmospheric pressucr at site clevation
Total inlet pressure

Volume rate of flow at inlet puint
Total discharge pressurce

Overall adiabatic effeciency

Inlet air temperature (min.)

Shaft power

Rated Output of Motor

|
61401
0700

65

10

14
100497
98.497
53437
165.497

0.65

15
76.371
§4.008

W S

m He-Bann 2 unit Basin
m h > 3100

KhPa

0
u

m’ b Unit

hPa
kP
m3 min

KPa

kW
kW 5 90 kW

..._68_

Air Requirement at Average Flow2/2




Process Cai_Ramna (gravity)r01 170106

8. Final Clarifire

(1) Design Condition
(1) Design Wastewater Flow

(2) Water Temperature
(3) MLSS
(49 SVI

(5)  Sedimentation Velocity

(6)  Surface Overflow Rate required

[2]Geometory
(1)  Surface Area required

(2) Demensions

(3) Actual Surface Area
(4) Ture Surface Overflow Rate

Tube settlers
Q= 50,000 n’ day

= 20.0 °C
Xef= 3,000 mg !/
SVI= 200

v = 4.899*1076*¥T~(0.954)*Xef(-1.354)*SVIA(-0.77)
= 4.899%1076*20.0°0.954*3,000"-1.354*%150"-0.770
28.3 m/day - 15.0 m® m*-day
S'= v/(1.5*1) 28.3/(1.5%1.0) = 18.9 m’ m’-day
A= 50,000 15.0= = 3,333 m’
Diameter Depth  Basin
46.0 3.2 2
S= 46.0"2%3.14 4*20 = 3324’
S= 50.000 3,324 = 15.0 m* m*- day

Final Clarifire1/1

_69_



Procaas Cal Ramna grawty 0

170106

9. Chlormation Tank

1 Design Condition
(1) Design Wastewater 11w
(2)  No Batch Basins
(3) N of Crveles
(4)  Contact Time
(5)  Desion Chlornin s Dosar

[21Geometory

(1) Volume requuired

(2)  Tank Demensions

(3) No of Tanks

[3IReview

(1) Total Volume

Avcrage Howhy

1 Basn

- Cycles
30 min
5 myy/l

Average Hourly
= 10417
Contact Time

Width [} m
Depth
| Tank
Wadth » Tength
= 180 m L
1
1(8 m'

50 000 m'
e 1440 ntact Time
m'
30 min
Tength 200 m
m {Frechoard U 3m)
Jepth . No of Tanks
m - 3.0 m

_70_

Chlorination Tank1/1




Process Cal_Ramna (gravity)r01 170106

10.

Shudge Thikener

{1) Design Condition

)
@
@)
#)
)

Primary Sludge

Secondary Sludge

Total Solids

Operation Time

Thikened Sludge Moisture Content

[2]1Geometory

M
@
@)
@

)

(®

)]

®

Type

Number

Design Solid Loadong
Required Surface Area

Required diameter

Side Water Depth
Actual Volume of Tank

Retention Time

(3]Volume 0f Thikened Sludge

.4 Quantity of Separation Liquid

1350

21,181 kg day
kg day
21,181 kg day
24 hours day
96 °
2 W
75 kg m2d
21181 %
4
(
n
35 m
T
4
143.14
X
706
= 477
Inlet Sludge Volume
= 706.0 —

706 m3 da
0 m3 da
706 m3 da
1 S
= 28240 m2
282 40 Loy 12 o g
2
— 13
2 = 143 14 m3
4 x 2 % 24 =
—  Thikened Sludge Volume
4766 = 2295 m’ day

Sludge Thikener1/1




Procoss Cal Ramnn gravity)r01 170106

11, Thickened Sump

[1)Design Condihon

(1) Infet Sohds 19003 [ TS
(2)  Inlet Siudge Volum 477 m o1
[2]Geomctory
(1) Sludge withdraw! 4 Tiny s day
(2)  Requured Sump Vohim 19 m
(3) Number 2 Ba
(4) Width 40 m
(5) lLength 43 n
(6) Side Water Depth 33 m
(7)  Actual Sump Volum 40 4
m
[3] Equipment
(1Y Minng Air Blowes
Agttate Rate 1 m Hi-m
Number l W 1 S
Required Capacity 1.6 m 12 !
1812 m ‘i 160 m Hr ot
(3) Daigester Fecd Pumps
Transfer Time 8 1 Hi
Number W 1 S
Required Capacity 477 m 80 2
= 298 m /Hr > m" Hr /Unit

Thickened Sump1/1

__72_



Process Cal_Ramna (gravity)rG1 170106

12.
(1]
M
@
)]

4
)
(6)
&)

[21
@
@
3
Q)
®
®
Q)

(3]
M

@

Sludge Digister

Design Condition

Quantity of Thickened Sludge generated
Inlet Solids Consistency

Volume of Thickened Sludge

Ratio of VSS

Total VSS

Total norganic Sludge

Retention Time

%o Destruction in VSS

VSS destroyed

Quantity of Digested Sludge generated
Solids Consistency

Volume of Digested Sludge

Geometrv

Volume required

No of Basins

Volume required per Basin
Depth provided

Area required per Basin
Diameter required per Basin

Basin Dimensions

Equipment
Mixers for Digestion Tanks

Capacity

Number

Digested Sludge Transfer Pumps
Transfer Time
Number

Required Capacity

19,063
400

kg/day
0

o

Total Solids

75 %

20 days
50 %

15625

477

14,297
4,766

7,149
11,914

o

Total Solids

9,531

2 Basins

10.0

Diameter
2

4909

8.00

477

477

Judl

m

4766

477 m’
246 m

250

Basins

= 8

m’ day

kg/day
kg/day

kg/day

kg day

m’® day

mS

m

100

Solids Consistency

100

Solids Consistency

X Depth
9817 m°
S
2 S
=

10

10.0 m
(Freeboard 0 8m)

m® Hr /Untt

_73_

Sludge Digestert/1




‘ocass Col Ramnn g avity 01 170106

[24
M

(3)
(n

@

(€]

@

Biogas Power Genetatlon

Design Conditien

Brogas gencrated p o kv 1 VSS destroved
VSS destroved

Bogas genetated

(s Holder Volume requied

No of Units ptovud - |

Volume of cach Gas T Her reqinred

Geometry

Biogas Holde

Equipment

Biogas Power sener ot

Biogas Generati m

Biogas Caloric Value

Biogas Engine Converston Fificieney
Number

Power Generation

Desulfurization Equipment
Biogas Generation

Peak Ratio

Number

Requured Capacity

Biogas Blowers
Biogas Generation
Safety Factor
Number

Required Capacity

Biogas Flare
Biogas Generation
Operating hours
Safety Factor
Number

Power Generation

m‘/kg
T byy/day
R n'
5 ¥
= 00"
2
= S04 m
MDiameter 120

Sphere Ven 44D
= 1,810 m
0074 m sec
22000 Kim
400 Yo
1 W
)74 m’ see
6573 KW

268 17 m hi

1.5
2 W
26807  mYth
= 2011 m /Hr
26807  m'/hr
15
2 W
26807 m'/Hr
= 2001 m/Hr
6433 73 m /sec
24 Hr
1500 o
1 W
402 n’/hr

m - heght QO m . 2 Basing
(Frechoard 0 8m)
1 S
22000 KJ/m' % 04
> 660 kW
+ S
* 5 / 2
» 210 m /Hr /Unit
+ 1 S
X 1.5 / 2
- 210 m*/Hr /Unit
S

410

_74_.

Power Generation1/1




Process Cal_Ramna (gravity)r01 170106

14.

(1]
(1
@
€)
4)
)
(6)
(7

(8)
©)

Sludge Drying Bed

Design Condition
Digested Sludge
Secondary Sludge

Total Solids

Solids Consistency

Sludge Drying Period
Sludge Loading

Required total area of beds

No. of Sludge drying beds

Basin Dimensions

11,914
9,343
21,257
1.29%
12.00
20.00

21,257

= 8,503
12 W
Width 20.0

kg/day
kg/day
kg/day

days
kg/m2

2
m
+

m X

= HHEHE M

477
1,168
1,644

12.00
30.00

S

Length 36,0 m x

m3/day
m3/day
m3/day

12

_75_

Sludge Dry1/1




_9!__

Material Balance Sheet

‘Ramna STP]

Malerial Balance Sheet 34

A
0O:lnlet 1:1onlet to Primary Tank 3:lnlet to Reactor i 17:By Endogeny Breathing 5:Ontlet from Reactor 16:Efftuent
QU m3D ) Qi(mID) Q3(m3m) ' TI7(t-DSD) | QS m3M ) QNI
TO(-DS/D) THY-DS/D) T3(t-DSD) : X17(%) T5-DSTH ol Tl
S0(mgfl } S1(men) 53(mght ) ! S met) |
X0(%) XI{%) X3(%) ME .
Reactor /Secondary
Primary Sedimentation Sedimentation
Tank Taok
1 1
| 1
| r————— e !
] 1
] |
2:Primary Sludge H ¥ Digesticn Uas | : 4 Exress
Q2(m3/D ) I 1 Q4 =VD
T2(t-DS/D) = DS } T4 DSD
S2( mgfl ) 1 N hm3 i U =ed)
X2(%) : Xno : .
1 i
1 1
L - 1
| i
: {vas mmoal :
15:Total Supernatant A4 |
QIS(m¥/D ) S5 Recovery ) :____ _____ e (SS Rooowery
TI5(t-DSD) Gravity | > r 1 Shedge Drywg Bed e Gy
S15(mg/) Thickaer
X15(%)
6. Thickened Sludge v Ingested  udee [BEE) ("3 i
Q6(m¥D ) eomin QIN=VD
T6(t- DS o)
S6( mght ) SIN =t
X6 %) X% Xn{<)
7:Thickener Supematant 10:Digester Supcrnatant 4 Denater
Q¥ w3D) QI0(m¥D ) St miD
TI(t-DSD) TiO®-DSDY 1LDsD
S7( mg/ ) S10{ mg } NEFTS
X7(%) X10(%) PN
Y 4 A {
A & LEGEND




» » List of Main Structures
Bimensions.
Sr. No. Descriftion (Length/Dla. x Width x DepthvHaight [m})
Inlet Chamber .4 x4.3x3.5
2 Mechanical Fine Screen Channel x14x12
® Cr Dk Chamber Bx20x1.7
» Grit Cheunber. Ax7.1x1.5
Parshall Flume .5x1.3x13
Primary Clarifler Distribution Chamber 4.0Dia. x 2.0H,
Primary Clarifier 34.0DIa. x 3.5Ht.
Bioreactor Distibution Chamber_ 45x2.5%20
Channel for Bloreactor 300x1.3x10
Anoxic Tank 14.0x400x6.4
1 Aeration Tank 38.0x400x63
P 2| Secondary Clarfer Drstnbuion Chamber] 4.0Dig. x 2.0HL
BY-FASS LINE —— Clarffler 54.001a. x 3.7HL
: 4 Chicrine Mixing Tank .5 x4.5x3.5
Chiorine Contact Tank 18.0x200x35
Dechlorination Chamber .5 x4.5x3.5
Siudge Thickener 73.0D1a, x 4.7HL
Anagrobic Siudge Digaster 30.0Dia. x 11.5H.
Gas Holder 120048, x 3.2Ht.
20 Siudge Drying Bed 36.0x200x08
21 Primary Siudge Sump .60ia. x 2.5Ht.
22 Recirculation Sludge Sump .0D)a. x 4.7H
23 Thickened Siwige Sump .2Dia. x 3.5Ht,
24__| Fillerate Sump 508, x 2,54
25 Effluent Purping Station 15.0Dia, x 6.0H
26 Effluent Overhead Tenk -
27 Gas Engine Buiiding 20.0 x 9.0 x 4.0Ht
28 3T Yard 33.0 x 16.5 x 4.0HL
29 Building & LAB 350x 180
R
AN
A 20 20
> \ 3l =
G ]
-—
& !
S |
. P
o
0 20 40 80 80 100m
Project Name

PREPARATORY SURVEY ON GANGA REJUVENATION
PROJECT IN THE STATE OF UTTAR PRADESH, INDIA
AVREH DR B RERRAE

Drawing Title
Seale. 1:2000 (A3)

Ramna STP Layout o STp_5




o =
M i
. ) ' M - l J T
- - Joo
GRIT CHAMBER - . .
INLET CHAMBER | \ 2
FINE SCREEN PARSHALL FLUME TS
L 1 e
! = — =
l P
PRIMARY CLARIFIER ANOXIC TANK  AFRORIC TANK L HCONDAEY (1ARIFIEE CHLORINATION TANK EFFLUENT OHT
EFFLUENT P.S.
"_/1 P P
PRI\ ARY SLUDGE 3U P STLONDAR, SLUDGE SUMP
L= - B
——-—L i GE i sy { e
Eiﬂztzgiﬂs£ﬂ (Fh L ! P S, N I°7 | ] T
A
] RIOGAS ENGINE RIOGAS T101DER ® ®_|
Tl L=
S
ST SUMP SLUDGE DRYING BED
SLUDGE THICKENER ~ THICKENED SLUDGE SUMP ANAFROBIC SLUDGE DIGE.TIR
Y

MECHANICAL THICKENER

Main Process
Sludge Line
Other Line

Fizisting structure

~78-

njec. Lee

PREPARATORY SURVEY ON GANGA REJUVENATION
PROJECT IN THE STATE OF UTTARPRADESH. INDIA
S rEnyy A ERFEEREY

I . —

—— v 7 TR S all L yon

o ST =05




_79_



3 ogod. Col Mirsapur L) s PSBRI17DOI0S

It m

Muzogu ST

11
(M

12]
Q)]
@
3
)

Desin Condition

(1 D ndl w Rat

(2)  Design W atet Quality

Inlet Chamber (existing structure)
Design Condition

Design Wastewater Flow

Geometry
Number of Basins
Depth of Basin
Width of Basin
Length of Bastn

Average Danly
M Doyl

Max Houwrly  Peak facton

Max Hourly

| Basim
m
k¥ m
LR m

1)
(=]
w

14,000 m3/day

= 0.162 m3/day

_80_

STP basic &Inlet Chamber1/1




Process Cal Mirzapur 14MLD STP SBR 170106

]
m

[2]
M

@

3)

3]
(1)

@

3)

Fine Screen Channel (existing structure)
Design Condition
Design Wastewater Flow

Geometry

Inlet Gate

Number

Width

Height

Floor Level

Bottom

Influent Water Level
Velocity

Screen Channel
Number

Width

Side Water Depth
Velocity

Channel Dimensions

Equipment

Inlet Gate

Number

Dimension

Design Water Level

Fine Screens (Main Channel)
Number

Open Space

Bar Thickness

Channel Width

Width of side plate

Side Water Depth

Height of Blind Plate at the bottom
Velocity through screen

Fine Screens (Bypass Channel)
Number

Open Space

Bar Thickness

Channel Width

Side Water Depth

Velocity through screen

Max Hourly = 14,000 m3 day
= 0162 m3 sec
1 Main - 1 Bypass
0.800 m
0 800 m
- Kk % m
- 85.500 m
- 86.200 m
0.162 e 0.800 7 0700 e 1
= 0289 < 1000 m/sec
1 Main + 1 Bypass
2.000 m
0.600 m
0.162 S 2.000 7 0 600 s 1
= 0135 < 0.450 m/sec
Width 2.0 m X Length 50 m
x SWD 0.7 m
1 units
Width 0.8 m x Height 0.8 m
m
1 % + 0 S
6 mm
2 mm
2.0 m
50 mm
0.7 m
50 mm
0.162 / 1.900 /s 0.650 s 1
% ( 6 + 2 ) 6
= 0175 < 0800 m/sec
0 w + 1 S
20 mm
9 mm
2.0 m
0.7 m
0.162 e 2.000 7 0.700 e 1
x ( 20 + 9 ) 20
= 0168 < 0.800 m/sec

._81_

Fine Screen? 1




1
)

(2)
3
4
12]
(1)
(2)
(3)
)

(5)

13]
o))
2
(3)

C)
(%)
©®
G
®
®
(10)

Gt C hamber
Design Condition

Design Plow Rou

Specatfie gravit of San'l
Sedimentation \ ele it
Average Veloan

Grit Chamber

Surface Area requn
Number of Basins

Surface Arcarequn 1 Buan

Diameter of Basin

Basin Dimensions

Parshall Flume
Design Flow Rate
Throat width
Water depth Ha

Crest Level

Water level at the crest
Channel bottom level
Upstream Channel width
SWD of Upstream Channcl

Average velocity at upstream channel

Total Length of channel

UASB (existing)
(1) Design Flow Rate

(2) Design Water Quality

(3) Design Performance

Mo 1wy

05
521 m sce
(V) m sco

Vortes Grit Chamber

Q30 70

s
70
1 n
Dia (R}
() 365 000 1sce
W 0450
Ha (Q e
Ha 0504
8527 m
85 774 m
85000 m
1200 m
800 m
380 m see
10 000 m

Average Daily
Max Daily

Max Hourly Pcak factor

m
2204

m

Procons Col Mirsapur 1AMET ST SBR 170108

31500 modn
0365 s se

0 omom day

i 704 m
[N
701 n
701 ) 5
m Depth m
/s W -

Mimmum water level at downstream channel

S
(38
w

30
30

m

Unit:mg/L

Unit:mg/L

__82_

Grit Chamber & UASB1/1




Process Cal_Mirzapur 14MLD STP SBR 170106

6. SBR
{1} Design Condition
(1) Design Flow

(2) Design Sewage Quality
Inlet BOD
Outlet BOD
Inlet S-BOD
Inlet COD
Inlet S-COD
Qutlet S-COD
Inlet thCOD
bCOD/BOD
Inlet bCOD :So
Inlet nbCOD

:sCOD
:pbsCODe

:nbpCOD
Inlet TSS
Inlet VSS
:V8Scop
:nbVSS
(1TSS
Inlet T-N
Inlet TKN
Inlet NH,-N
Ampmmonia oxidized
Inlet T-P
Inlet Alkalinity as CaCO3
Outlet Kjeldahl N
Qutlet NH4-N
Outlet NO3-N
3) Water Temperature
4) Safety Factor for Nitrogen
5) Excess Sludge Concentration
6 MLSS
7) DO in the Reactor
8) Operating Cycle
Tc  Total ime
tr Fill ime
td  Anoxic(denitrification) time
ty  Aeration time
ts Settlement time
tp  Decanting time
9) Number of cycles

10) Full volume per cycle
11) Full liquid depth
12) Decant depth

13) Required aeration tank volume

vt

14) Decant flow rate

(15) No. of basins receiving flow simultaneously
(16) No. of basins Aerating simultaneously

(17) No. of basins Decanting simultaneously
(18) Flow rate

(19) Flow rate to each basin

40 mg//
mg/!
mg/!

- mg/l
mg/]
2.0 mg/!
wg/!
8.0 mg/!

T= ? °c

SF= 1.5

= 8,000 mg//
Kpgs = mg//!
2 mg/L

At tank full

480 h
240 h
105 h
200 b
075 h
100 h

1400 000 m3/Al
m
165 m

1400000 m3 fill

1 nos
1 nos
1 nos
58333 m3/h
583 33 m3/h

0.54 gCOD/gVSS
3111 gnbVSS/m3
12000 gnbVSS/m3

4666 67 m3 tank

Q= 14,000 m*/day (summer
Q= 14,000 m® day(Wiater)
250 mg/! when UASB process is skipped.
10.0 mg/!
166 7 mg/l assumed as 2 3 of BOD
450 0 mg/! when UASB process 1s skipped.
300 mg/! assumed as 2 3 of BOD
33 mg/l  =sCOD-1.6sBOD
68 mg/! ed as 15% of COD
1 60
400 mg//  =1.6BOD
50 mg//
17 mg/l  =TCOD-bCOD-nbsCODe
4  mg/l when UASB process is skipped
mg/! assumed as 70% of TSS

=TCOD-sCOD/VSS
=nbpCOD/VSS; p
TSS-VSS

65.00% of TKN assumed

5.0 cycles/basin+day x 2 tanks
total 10 cycles/day

o4 of full tank depth

1a= 0667 day
16 000 h
1.00 h = 1400

m3/h

_.83__

SBR1/4




Design for Nutrificaiion Process

Aty ted sludge denign hinettc coe crents nt 20°C

(2} SRT caleulated with the

(3) Sludge production Px. <

(4) Determine MLVSS concentration
(Px,yss)SRT-

Knvss=

NOx
S

by
Yy
HmT
Ya

bn average

brogi at aerobic

byosz at anoxic

FractionVSS—

(5) Determine amount of NH4-N oxidized

Biomass production Px,bio=

ndits

CoelTe o
e
KoKpne  wu

v

t
Koz
0Vahic
Hian
h

KoKyt Ko

Jnn

gVSs gVss
my/l

gVSS i substinte
oxudered

BVSS gVSs «d
unitleds

my/l

unilless
uitless

unitless

Wastewater Enginee 3 o

ST

JS

bron=

byop=

FractionVSS

70733

28,000 000
27.994 272
11332322
3080 KIS
257 RS
Foddd 140
11.883. 144

2987730

11 81
£,632 474
3080815

715773
122 19

1,51

26 000
03644

04500
60000

0150
Q1117

01700
00700

0 506
1.565.856
1361 808

30 505

173 543

24 578
26 000

_84_

Proceps Cal Ml apir 14ML ) STP SR 70 06

roy N WO
oxudatia oxidatio oxidat ¢
6 000 0900 1000

8600 050C 0200
0. 50 0 50 0050
0 20 0 70 6170
0 50 0150
0200 0500 0yo0

1070 1072 1063
1049 1029 1029
1000 1000 1000

1w and Resource Rewon iy Frith Fdion (NETCATEF & FDDY AFCOND

dn

by Vo Ny

Ay SUMCT o)

kp QUSRI Vg Se-81 {1 by SRT)] 0.85

Ky QUSKT nbV'ss

kg SR DY NOY [Lebg SRT) 0 RS

he 14 by DY 1S SISRE 11 byt SRT)] 0.85

kit ISR FSS0-VSS0)

TR

kg SUNMi L )

kg QISRTY Vi8S -8)/]11b(SRT)]

kg QUSRTIMbVSS

kg QESRTIYnNOx) ] 1b,(SRT))

ke {1.b QY18 -8)SRT’ [14by(SRT)]

my /!

mw! TKNY  65.00%

mg/l Ks[1+by SRT)V/[SRT(krby)- 11
—b*1.047" b a0’C 0120

gVSS/g bCOD

ggd  —pa*1.04™”  umax a20°C— 6.000

gVSS. g Nox
“buor: * (ta/Tc)+byog, * (1-ta/Tc)
=p*1.02972 b a0C= 0170
=5*1.0297%% b aR0C= 6070

~MLVSS/MLSS

kg =sUM(D:®)

kg Q* Vil So-S)/[1+bu(SRT)]

kg =QYn(NOx)/[1+baep(SRT)]

£,.b31.Q Vi So-S)SRT/[1+b SRT)]

mg//  =TKN;-Ng-0.12P,1,,/Q
mg/! (assumed Nox) OK

SBR2/4



(6) NO3-N Produced per cycles At tank full

After decant

At tank full

(7) Inital NH4-N

Ve(NOx)~
Vs(Ne —

(8) Nitrifier concentr

b NOB

(9) Review of Aeration time for nitrification

3]
(1 FM;

Design for Denitrification Process

(2) Fraction of thCOD

SDNRb

(4) NO3-N removal capacity during the fill period
(p tok)

{5) NO3-N removal capacity .NOr

NO3-N -

NO3-N=

Xb=

Biomass=

Q
Qr

No=

V(NOx)=
Vs(Ne)=

bNOB_

Home NOB,T—

HNoB,T™

Koz x08=

Kyms™

SDNRt=

SDNRb=

boe

NOx=

td=

Process Cal_Mirzapur 14MLD STP SBR 170106

"33l gNOwWAll
" 4 g/m3 concentration
80 g/m3
74,087 gNOx/decant
7374 g/m3 concentration
032051 g/m3 =Px,bio*SRT/V
4816 kg
14,000 m3/d  =Vg/ts
3,500 kg/day
8.774 mg/! =[VNOx)+Vgau}/ V1
34410 kg
6533 kg
219 mg/l  =Q-Yn-NOx-SRT/[1+by s(SRT)IV
01117

7.512809498

_85_

Kams In(No/Np) +(No-Ny)

104 9015798 KoM a0s Y [So/ (Ko a0ptS0)]
0.072 day
1719 h
2.00 h (Aeration time) OK
0.9000 gg'd =p_ . *1.0727 pmax at20°C= 0.900
0.7200 g/g'd  =Pmuos[Se/(SotKoz nos)]
2.000 mg/!
0.500 mg/!
0500 mg/!
T glgrd
8 =rbCOD/HCOD
Percent SDNR equation coefficients
rdCOD(%) b0 bl
10 0.186 0.078
20 0.213 0.118
30 0.235 0141
40 0.242 0.152
50 0.270 0.162
0175 g/lg'd  =SDNR,-6*" 6~
0175 gg-d =Dbetb[In(F/My)]
0213
0118
844 435 g/gd  =SDNR(Xu)(Vyp)
1.050 hr
36944 ¢ NO, 1d/24
Nox feed 4 8 4

SBR3/4



Procass Cal Mitzapur 14MLD 5112 SBR 170106

[+
(hH

151
(n

Geomefry

Ba i Dimen 1 n

Cross Seetion

fotal \ olumce

FFquipment
RAS Pumps
RAS Ratio

Reguied Capacity

Number

SAS Pumps
Fxcess Shudge
Sludge withdraw
Running Time

Required Capacity

Number

Width Length Depth Busing

200 00 55 2

2 05Ss 1595 1w’ Baan

159 54300 4,785 m3 Basu 4,607 m3
2,570 m' tod

10 Ya

583 mih 10

58 m3 il 60 mith

2 Wotk

| Standty Spa

66Y m

5 Vvt

16 Hi/ e

009 I||3/d:|)'/ 5/ 1. /

66 88 ms/lM m3/Hr

2 Work

1 Standby (Spare

_86_

SBR4/4




Process Cal_Mirzapur 14MLD STP SBR 170106

7.  Air Requirement at Average Flow
[1} Design Condition
(1) 02 demand

Qin :Design Average Flow md
Inlet 5COD
S=
Nox=
Py pio™
(2) SOR(Standard Oxygen Transfer Rate at site)

(3) No. of Basins
(4) Number of cycles

6) SOTE for the above Effective Aeration Depth
7)  Fraction of O2 in Air

8) Specific Gravity of Air at Standard Condition
9) Safety Factor

10) Air required at Field Conditions per cycle

11) Aeration time per cycle tq

5)  Standard O2 required at Field Conditions per cycle =

Re=  Q Sp-5-2 86(Nox-NOxe))-1.42Pyp,+4 57Q-NOx

Ry= 4,944 kg 02/d
14,000
§0= 400 mg/!
s= 0364 mg/!
NOx= 24578 mg/!
Py o™ 1,5659 kg VSS/d *does not include nitrifying bacteria
_ RO x  Csa x 1.024%7
- o x F  (BCswcs (Pb/Paa—Cu)
Cs : Saturated DO at sea level and 20 °C degrees Celsius
9.09 mg/L
Cow : Saturated DO at sea level and operating Temperature
6.93 mg/L at 35 degrees Celsius
20-T : -15.0 1.024%°7 0.7006
Ca : operating DO in Basin 2.0 mglL
a : Correction Factor by the Water Depth
1+0.40D,/Pa 119357
D : Tank Liquid Depth 500 m
P, : Standard absolute pressure at sea level 10.332 m
P, : Absolute pressure at Plant Site Elevation m
PyP, exp[-gM(zyz,/R*T] 0.991
g Acceleration due to Gravity 9.80665 m/s®
M Mole of Air 28.97 kg/kg-mole
Z : Plant Site Elevation 85 m
Zy Sea Elevation 0 m
R Universal Gas Constant 8314 Nmv/kg-mole.K
T Temperature 27315+ = 308.15 Kelvin
relative Transfer Rate to clean Water 0.65
relative DO Saturation to clean Water 0.95
F : Diffuser Fouling Factor 0.90
= 37,382 = 11,106 75 kg/day
3.3837
2 Basin
5.0 cycles/basin- day x 2
total 10 cycles/day
1,110.7 kg/cycle/basin/day
305 %
2318 %
1.293
10%
= 14,344 m3/cycle/basin/day
h

= 7,172.0 m’/hr/basin

Air Requirement at Average Flow1/2

_87_.




Feooeza ol Miroig o bW D

11 5BR 170106

121
M

11

21
M

¥oguipment

Afr Blowet

Opentting No per b
Operating No perset 1wt

Required Capactiy

Numbet

Pressure

Safety Factor

Heat capacity ratio

Atmospheric pressur at i b ovahen
Tatal inlet pressuie

Volume rate of flow at et pont
Total discharge pressure

Qverall adiabatic efhacney

Inlet air temperature mm )

Shaft power

Rated Output of Motor

Equialization Tank

Geometry

Design Flow Rate Peak Flow
Design Flow Rate Average Flow
Width

Length

Pump Operating Depth

Storage capacity

High Water Level
Pump Off Level

Equipment
CCT Feed Pump
Number
Discharge Flow
Design Flow for the year 2035

2

71720

17930

4
[
10
1
100 374
98,374
305
165 374
065
15
49 327
1.

1312 >
5835
700
30 60
15¢
700
054
83 600
82 10

untt Basin
hagmn 1ot

' i Baun

w1

kb
[N
monun

INE

IR\
IS\

me oy 0365
m3h 0162
m
m
m
30.00
h - 05 h
m

nm

W i

boumt Baoan

2ol m e Unue
«
3
] AW
m3 see
m3 see
150 )/ 5833

Average Flow

m3/h

_88_

Air Requirement at Average Flow2/2




Process Cal_Mirzapur 14MLD STP SBR 170106

9.  Chlorination

[1] Design Condition

(1) Design Flow Rate

(2) Contact Time

(3) Type of Chlorine

(4) Design Chiorine Dosage Rate
(5) Required Chlorine per day

(6) Consumption per day

[2] Chlorination Contact Tank

(1} Volume required

(2) Nos. of lanes

(3) Width of lane

(4) Length of lane

(5) Side Water Depth
(6) Nos. of Tanks

(7) Total Width of Tank
(8) Average Velocity

(9) Total Volume

[3] Equipment

(1)  Chlorine Solution Tank
Number
Chlorine concentration
Gravity of dissolved chlorine

Required solution volume

Dimension of Tank
Volume of Tank
Total Volume of Tanks
(2) Mixer for Chlorine Solution Tank
Number
(3) Chlorine Dosing Pump
Number

Capacity

Average Daily Flow 32,000 m’/day included 18MLD STP

30 min

Bleaching Powder (Availtive chlorine  70% )

10 mg/L
Average Daily Flow ./
= 320.0 kg/d
= 1333 kg/h

457.1 keg'd

1000 ® Design Chlorine Dosage Rate

as Bleaching Powder

Average Daily Flow 7 1440 x Contact Time
= 6667 m’
Contact Time 30 min
5 lanes
200 m
23.00 m
3.00 m
1 tank
13.00 m Approx..
Average Daily Flow Vd 86400 /s Width / Depth
= 32,000 7 86400 7 2.00 7 3.00
= 0.062 m/sec
Width X Length  x Depth x Nos. of lanes x Nos. of Tanks
= 2.0 m x 230 m x 3.0 m
x 5 x 1
= 690 m’ > 6667 m
2 w + 0 S
2 %
1.10
320.00 kg/d x 100/ 2 1.10 1000
= 14.55 m3/d
= 582 Vh
2.0 mW ® 2.0 mL % 2.5 mSWD
10.0 m3/tank
20.0 m3 (Duration= 138 day)
2 W + 0 S
2 w + 1 S
582 Vh 2
291 Vhumt = 300 /h/unit

._89_

Chlorination Tank1/2




Proceous Cal M L ap

1AMLD STP SBR 170106

1. Dechlorination

(1) Design Condition

(1) Design Flow R

(2}  CHntact Tim

(3} 1Iype ot Dechlonn

(4)  Free Residual Chicnn

(3)  Consumptionp 1 lav

[2] Dechlorination Contact i nnk

(1) Volume required

@
3
(]
%)
(6)

Width of lane
1 ength of lanc
Side Water Depth
Nos of Tanks

Total Volume

[3] Equipment

(1) Dechlorine Solution Tank
Number
Dechlorine concentrati n
Gravity of dissolved dechlorine

Required solution volume

Volume of Tank
Total Volume of Tanks
(2) Mixer for Dechlorine Solutton Tank
Number
(3) Dechlorine Dosing Pump
Number

Capacity

Average Daih Flow 32,000 m/day
10 nn
Sodiom Fhosullate  Nag$;04 SHLO )
10 mgy/l assumed valu
Average Dinlv Flow 7/ 1000 Free Residual Chl o
2 {sufen fuctor)
= 7072 hg/d
= 317 ki/h
Average Daih Flow Vd [RE] Contact Time
2222w
Contact Tune Iomm
13 m
600 m
300 m
i tank
Width 1 Depth
13 ¢ m m
234 m 2222 m
- W = 0 S
I Yo
11
76 16 kg d 100 10 110
= 69 m3d
= 27 69 th
1( m3 tank
20 m3 {Duration= 2.89 day)
2 W + 0 S
1 W + 1 S
27 69 Ih / 1
27 69 Vhfunt = 30 Vb/unit

34 m

1000

_90__

Chlorination Tank2/2




Process Cal_Mirzapur 14MLD STP SBR 170106

1t
11
M
@
@
3
Q)
)

2]
)
@
€)
*)

)

©®
G

®

12.
{1
®
@)

12]
M
@
3
Q)
4
(©)
@)

[3]
n

Sludge Thickener

Design Condition

UASB Sludge  (14MLD STP)
Excess Sludge (14MLD STP)
Excess Sludge (18MLD STP)
Total Solids

Operation Time

Thickened Sludge Moisture Content

Geometry

Type

Number

Design Solid Loading
Required Surface Area

Required diameter

Side Water Depth
Actual Volume of Tank

Retention Time

Thickened Sludge Sump
Design Condition

Inlet Solids

Inlet Sludge Volume

Geometry

Sludge withdrawal
Required Sump Volume
Number

Width

Length

Side Water Depth
Actual Sump Volume

Equipment

Thickened Sludge Pumps
Transfer Time

Number

Required Capacity

0 kg/day
5,351 kg/day
5,882 kg/day
11,233 kg/day

24 hours day
97.5 %
2 W +
40 ke m2d
11233 % 1
40
4
% 280.80
T
m
a x 1350
572 56
x 2
1404
4.816 kg/day  +

193 m'd 4+

12 Times day

34 m’/time

2 Basins

25 m

25 m

30 m

25 x 2.5

375 m’
6.00 Hr
1 w +
404 m’
= 674  m/Hr

0 m3 day
669 m3 day
735 m3 day
1,404 m3 day
S
280 80 m2
x ! ) L2 = 13.37 m
2
- 13.50 m
4 = 572 56 m3
24 = 1958 Hr
5,294 kg/day = 10,109 kg/day
212 m’d 404 m’d
3.0 2
S
6.0 1

70 m’/Hr /Unit

_.91_

Gravity Sludge Thikeneri/1




13
i1l
(h
2)
(3)
“4)
(5)
()

2]

13]

14}

15]
n
@
3
(C)]

[6]

)]

)]

©)]

Q)

Centrifuge

Design Condition

Iype of Dewat i

Quantity of T ki 1 Sudge generated
De v Polyel u b Dosage

\olume of Thick ned Sludge
‘ensttenevy of D owatered Siudge

Opceration Time

Volume of Centrifupes

Dewatered Solids

Dewatered Cake b olume

Polyelectrolyte

Design Polyelectrolvte Dosage
Required Polyelectiolyte
Dissolving concentration

Volume of Polyelectrolyte solution

Equipment
Centnfuge

Capacity

Number
Centrifuge Feed Pumps

Capacity

Number

Polyelectrolyte Dosing Pumps
Volume of Polyelectrolyte solution
Operation Time

Safety Factor
Number

Required Capacity

Specification Capacity

Polyelectrolyte dosing System

Tanks Dimensions

Retention Time of Tanks

Number

Prococs Cot M a v 1AMLT

BR 170106

Centrifuye
10,100
Polyelecnolyte
404 4
82

f
«

Digested Soli |

Bl
hotDS-da

m’
0

s day O davs pet week)

Operabon Tung N

A04 4

Pt nw k

R ¥

M ested Sludpe

1 1o

1032

I walered Solr]

KV

30 m hour
1 4+ Injectron Rate
i 0 1>
kg day

100

7

100 Masture Content

100 7

6563 tdn
apparent spectic gravin 10

65 63

Pohvelectrolvie
1516
020
758

30 m'/hr
w

(18

3
30 m hr

2 w

i 650 m day

1 kg -5 - day
kg day

m3 day

7.58 m3 dav

8 hours day 6

2 w

7.58 m /Hr

= 047

047 m*/Hr

= 0711

Width 2.0
Depth
= 16
1600 m’
= 16.882
2 W

days per week)

80

[

3
m~ Hr

m’ Hr 0.80 m’/Hr /Unit
m Length 2.0 m

2 (Freeboard 0.5m)
m3

7 0.47
Hr

+ 0 S

m*/Hr / 2

6 days per

_92_

Centrifuge1/1




Process Cal_Mirzapur 14MLD STP SBR 170106

14.

1
(1
€))
3

@
®)

2]
M

@

i3]
()]

Centrifuge Feed Sump
Design Condition
Generated Thickend Sludge
Solids Consistency

Volume of Thickened Sludge

Sludge feed flow rate

Centrifuge Operation Time

Geometry
Required sludge volume for continuation

Basin Dimensions

Equipment
Mixers for Centrifuge Feed Sumps

Required Volume

Number

10,109 kg/day
250 %
Total Solids
= 10,109
= 404 m’/day
= 1685 m’h
30 m3/h
8 hours/day
( 60 -
= 34521 m
Width 5.0 m
Depth 3
= 3600 m
3600 m’
1 W

100

Sohds Consistency
100
2.50

2 =
6 days per week)

16 85 Yx 8
Length 6.0
m 4

+ 1 S

60

m3/h

...93._

Centrifuge Feed Sump 1 1




_VB_.

Material Balance Sheet
[Mirzapur 14MLD STP SBR]

4
0:Inlet 1:lolet to UASB 3.Inlet to Reactor : 17:By Endogeny Breathing
QO(m¥/D ) QI(m3D ) Q3(m¥D) | : TI7(-DS/D)
Tog DS/D) TI-DS/D) TI-DSD) | X17 (%)
S0 mgAl ) Si(mgf} S3(mgh) :
X0 (%) X1(%) X3(%) . % 28
Reactor /Secondary
N UASB Sedi i N
Tank Tank
H I % Chamict
i i =3
1 |
1 |
| |
2.UASB Sludge | +:Excess Studge :
Q2(m3MD) | Qi m3 |
T2(t-DS/D) : | T4¢-DST »; :
S2(mefl) 1 SHmpl ]
X2(%) } X3 : Chezzient Desxee
| I
| 1
e e e e J
; B
15-Total Supernatamt A
QI5(m3D ) SS Recovery ¢ {SS Remrery
T15(t-DSD) Gravity L o S \ S e Skdye Dewaterne ____________-_Cg:%
S15( mg/l ) Thickner
X15(%)
& Thickened Shadpe | 135:de Cas i
QX =1D)
TIXr-DS
= SIN =pl
X XS
7:Thickener Supernatant
QA m3D) Fi6
TH-DS/D) 0.535
$7( mg/l} Ly
X7(%) ve
A ¥
A A LEGEND

Q W Fie (oWm)

o Solxt Mozt DSKay)
S Sabd Concaznten(cg)
X Ratn joe Ldet Sabd (%)




MIRZAPUR UPGRADE OF EXISTING 14MLD STP

2485000,
V486,500
= Tl B
I
I: I il
O T
Inlet L)
INLET CHAMBER GRIT CHAMBER
FINE SCREEN PARSHLL FLUME

18 MLD STP

y W r—_l i v
= ' ! -

| - 9+83.610
D o] )
IR P =a®
LRI | | —Z4B15
EE L_J

DISTRIBUTION BOX
DIVISION BOX

UASB
EQUALIZATION TANK

SBR TANK

o

|
NG
L &8
UASB SLUDGE SUMP

To Sludge Thickener
To Sludge Thickener

o)
®-1=

crLormg (M
®-|L]
DECHLORINE
IRRIGATION CANAL
v
> o T .
CHLORINATION TANK

Main Process
Sludge Line
Other Line

© -t Name

F REPARATORY SURVEY ON GANGA REJUVENATION
[ ROJLCT IN THE STATE OF UTTARPRADESH, INDIA
£y Ky I A LS LS

Existing structure

o

Scales
Mirzapur STP 14MLD Layout ol

noMra STP 06




_96_



Design Condition

Jroceus Cal Mir np)

& BMEDSTP 70106rev0l

Chunar MPS

Design Flow
for the yeur ?

(1) Design Flow
for the veur 207

Avera Db
May Pyl
MavHh wly P

Avera Daly
Mas Davly
MnH Peak factor

Flow Rate

I tow Rats

Inlet Chamber

Item

Chunar-MPS

[1)Design Condition

50.805 m® dav

(1) Design Flow for the vear 2050 Man Hourlhy
0588 m°sec

(2) Inlet Pipe

Pipe Diameter mm

Gradient %ou

Roughness Cocfficient n 0013 (Manmng Tornula

Full Pipe Flow Rate m? sec
(3) Influent Water Level i n
[2] Geometory
(1) Number of Basins 1 Basin
(2) Depth of Basin 100 m  Approx
(3) Width of Basin 300 m  Approx
(4) Length of Basin 200 m  Approx.
(5) Volume required of Basin 1.000 - 3.000 »” 2.000 = 15 m®
(6) Retention Time 1.000 : 3.000 2.000 s 0588 1

= 10.20 sec
(7) Basin Demensions Width 3.000 m 4 Length 2 000 m
> Depth 1.000 m

.~97__

PS basic & Inlet Chambert/1




Process Cal Mirzapur MPS8 & 18MLD STP 170106rev01

2.  Coarse Screen Channel
Item Chunar-MPS
[1] Geometry
(1) Inlet Gate
Number 1 Main - 1 Bypass
Width 0.600 m
Height 0.900 m
Floor Level + 83.300 m
Bottom 71.900 m
Influent Water Level - 72 800 m
Velocity 0.588 7 0.600 7 0.900 v 1
whe Design Flow for the year 2050 1.089 < 1.000 m/sec OK.
Velocity 0.504 e 0 600 7 0900 /s 1
whe Design Flow for the year 2035 0.933 < 1000 m/sec 0K
(2) Screen Channel
Number 1.0 Main + 1.0 Bypass
Width 1.200 m
Side Water Depth 1.000 m
Velocity 0.588 s 1.200 e 1.000 s 1
whe Design Flow for the year 2050 0.490 = 0450 m/sec OK
Velocity 0.504 s 1.200 e 1.000 e 1
whe Design Flow for the year 2035 0.420 < 0.450 m/sec OK.
(3) Channel Dimensions Width 12 m x Length 8.5 m
SWD 1.0 m (Freeboard 0.3m)
[31 Equipment
(1) Inlet Gate
Number 2 Units
Dimension Width 06 m x Height 09 m
Design Water Level m
(2) Coarse Screens (Main Channel)
Number 1 \ + 0 S
Open Space 20 mm
Bar Thickness S mm
Channel Width 12 m
Width of side plate 50 mm
Side Water Depth 1.0 m
Height of Blind Plate at the bottom 50 mm
Velocity through screen 0.588 7 1.100 s 0950 /s 1
* 20 + 9 ) 20
0816 = 0.800 m sec OK
Velocity through screen 0.504 v 1.100 Vd 0950 / 1
whe Design Flow for the year 2035 x( 20 - 9 ) 20
0.699 < 0800 m/sec OK
(3) Coarse Screens (Bypass Channel)
Number 0 w + 1 S
Open Space 50 mm
Bar Thickness 9 mm
Channel Width 12 m
Side Water Depth 10 m
Velocity through screen 0.588 7 1.20 7 1 000 v 1
whe Design Flow for the year 2050 x ( 50 + 9 ) 50
03578 < 0.800 my/sec OK
Velocity through screen 0.504 e 1.200 Ve 1.000 / 1
whe Design Flow for the year 2035 x ( 50 + 9 ) 50
0496 < 0.800 m sec OK

_98_

Coarse Screen 1/1




Process Col Mirzopur MP38 & 18MLD STP 170108re

3. Row Sewnge Sump
lem Chunnr MPS
121 Geom tory
(1) Raw Scwape Samp
Number 1 Busin
ia 1000 m
Pump Operatig Depth 100 m
Retention Time wop M o4 = 0 $K% /€
whe Dusign Flow for the yea 2050 378 > 35 nun (Eminimum time of one pump cycle " Ok
Retention Time 1000 2y nod 0 504 e
whe Design 1w Foth y w2035 442 175 min - mnmmum tme of one pump cyele " OK
High Water Level 72 600 m
Pump Off Tevel 76900 m
13] Fywpment
(1) Sewage Pumps
Number 4 W .
Bore Diameter [RU} mm
Discharge Flow A0 a0
whe Design Flow {or the vear 203~ 454 460 m3 th
Total Head 1 m

_99_

Raw Sewage Sump 1/1




Process Cal_Mirzapur MPS8 & 18MLD STP 170106rev01

Item

Mirzapur-STP 18MLD

(1
M

(21
M
@
&)
@
®
6

G

STP Design Condition

(1 Design Flow Rate

(2) Design Water Quality

Inlet Chamber
Design Condition
Design Flow Rate

Geometry

Number of Basins

Depth of Basin

Width of Basin

Length of Basin

Volume required of Basin

Retention Time

Basin Dimensions

Average Daily
Max Daily
Max Hourly Peak factor

Max Hourly
1 Basin

2.000 m

3200 m

4.500 m
2.000 x 3.200
2.000 X 3.200
= 61.4072495  sec

Width 3.200 m

X Depth

Unit:mg/L
40,500 m3 day
0 469 m3 sec
4.500 = 1.4 m3
4.500 /s 0.469 x 1
x Length 4.500 m
2 000 m

-100~

STP basic &Stilling Chamber! 1




1]

12|
)

(2)

(3)

i3]

(1)

@

(€)

e Screen hannel
Design Condition

Doyl wil ot

Geometry

Inlet Gate

Number

Width

Height

Floor Level

Bottom

Influent Water Tevel

Velocty

Screen Channel
Number

Width

Side Water Depth
Velocity

Channel Dimenst ns

Equipment

Inlet Gate

Number

Dimenston

Design Water Level

Fine Screens (Main Channel)
Number

Open Space

Bar Thickness

Channel Width

Width of side plate

Side Water Depth

Height of Blind Plate at the bottom
Velocity through screen

Fine Screens (Bypass Channel)
Number

Open Space

Bar Thickness

Channel Width

Side Water Depth

Velocity through screen

M

e

00
00

0169

2
00
00
0 469

idth

A

Width

32

20

08
07
0469

~(

H ol

Mun
m

m

91 800
88 600
89 300

/

0558

Miuin
m
m
e
0410
08

Procoss Col My opt ME B L 18MLET

40 500 mooin
0409 mi

1 B3y pa

m
m
m
0 600 e
1000 mse

1 3y pass

0 800 7 0 700 / 2

0450 m see
Length 6.0 m

SWD 07 m

Umits
06

mm

mm

m
mm

Ve

687 <

7
20
0607 <

Heght 0% m

0 700 Ve 0.650 Ve 2
+ 2 ) 6
0 800 m/sec

0 800 /s 0700 / 2
9 ) 20
0.800 m/sec

T

1 0106rev01

-101-

Fine Screenl/1




Process Cal_Mirzapur MPS8 & 18MLD STP 170106rev01

(1
m

@
)
Q)
[2]
0y
@
3)
C)
®)
®
M
®)

©®)

(10)

i3]
(M
@
3)

4)
)
(6)
@
(®)
®)
(10)

Grit Chamber
Design Condition
Design Flow Rate

Specific gravity of Sand
Sedimentation Velocity
Average Velocity

Grit Chamber

Surface Area required
Number of Basins

Surface Area required/Basin
Length of Basin

HRT in Grit Chamber
Volume required of Basin
Depth required

Basin Dimensions

Retention Time

Surface Overflow Rate at Peak Flow

Parshall Flume
Design Flow Rate
Throat width
Water depth Ha

Crest Level

Water level at the crest

Channel bottom level

Upstream Channel width

SWD of Upstream Channel

Average velocity at upstream channel

Total Length of channel

Max Hourly = 40,500 m’ day
= 0.469 m® sec
265
00111 misec = 960 m’ m’ day
0.3 m/sec

Square Grit Chamber

0469 00111 = 4225 mw

2 S + 0 W

423 /2 = 2013 o’

21.1261261 0.5 = 4.6 m — 5.0 m
60 sec
0469 x 60  sec /2 = 141w
14.1 /s 50 e 5.0 = 0.563 m
Width 50 m x Length 50 m
% Depth 0.6 m (Freeboard 0.3m)
5 X 50 x 0.6 s 0469 2

= 60.00 sec

40,500 e 5.0 / 5.0 Ve 2
= 810 < 960  m m’ day
Q= 469.000 Vsec
W= 0.450 m e w23
Ha= (Q .~ 2264
Ha= 0.596 m

- 86,900 m Mimmum water level at downstream channel

- 87.496 m
+ 86.700 m

1.500 m
0.800 m
0.391 m/sec
10.000 m

-102-

Grit Chamber1/1




SHR

Deugn Condition

et nklow R
(2 I n c R
Inl t BOD
Outlet BOD
Inlet S-BOD
Inlet COD
Inlet 8-C°O1
Outlet 8-COD
Inlet thCOD
b'OD'BOD
Inket BCOD
Inlet nhCOD

nty 0D
Inlet TSS
Inlet V'SS
VS8
-nb\V'sS
T8S
Inlet T-N
Inlet TKN

Inlet NH;-N

Ammonia oxidized

Inlet T-P

Inlet Alkalinity as Cu€'03

Outlet Kjeldahl N

Outlet NH4-N

Outlet NO3-N
(3) Water Temperature
(O]
(&)
©
™

Excess Sludge Concentration
MLSS
DO in the Reactor
Operating Cycle
Te  Total ime
te Fill time
td  Anoxic(denitrification) time
ty  Aeration time
ts  Settlement time
tp  Decanting time
(8) Number of cycles
®
(10)
1mn
(12)

Full volume per cycle
Full liquid depth
Decant depth

Required aeration tank volume

(13)

(14) No. of basing receiving flow simultaneously

Decant flow rate

(15) No. of basins Aerating simultancously
(16) No. of basins Decanting simultaneously
(17) Flow rate

(18) Flow rate to each basin

At tank tull

18,000
.00C

tny (31
Yay W oe,

250 my/l
00 my/l
67 wy!
« 50 my!
300 mg//
3 mg/
60 g/
1 60
400 my/
50 mg/t
17 myfli
A00 /i
280 1)
bogloh gy ss
I nbVSS
nhI'SS n it
mg /
my,
my /

Proocoss Oal Mirzapur MPGE & 18MLD §TP 170 0010w

.

e

[RFIRIRIR]

FCOD-bCO] nhst 'O

TCOD sUOD VSS

nbpCOD VSS
['§8-VSS

G0 00", of KN assumed

- my/
200 mg /
20 mg/

20 mp
R0 mg!

T 200 ‘C
R 8.000 mg"
3,00

Kiss mg /

2 mgl
480 h
240 h
005 h
20h
0h
75 h

5.0 cycles/basin*day x 4

total 20
900 000

cycles/day
m3/fill
m
165 m
3000 00 m3/tank

900 000 m3/fill /
2 nos
2 nos.
1 nos.
750 m3/h
375 m3/h

-103-

075 h -

tanks

20 0% of full tank depth

06667  day
16 b
1200

1a=

m3/h

SBR1/4



2] Design for Nitrification Process
(1) Activated sludge design kinetic coefficients at 20°C

3) SRT calculated with the assumed operating condition

4) Sludge production Px, g

(5) Determine MLVSS concentration
(Px,vss)SRT=

Kpvss=

NOx
S

by
Yy
Hm 1
Yn

bn average

byos1 at aerobic

brom2 at anoxic

FractionVSS—

(6) Determine amount of NH4-N oxidized

Biomass production Px,bio=

Process Cal_Mirzapur MPS8 & 18MLD STP 170106rev01

‘Wastewater Engineering Treatment and Resource Recovery Fifth Edition (METCALF & EDDY AECOM)

SRT—
a: (PX,1ss)SRT:
b: (Px,rss)SRT:

®__
@)=
@
@:
®

(Px,yss)SRT
@:
@)=
@
4

X T

NOx=

§=

b=

Yy=

Ho 7=

Yo~

b=

bos=

byos=

FractionVS$

Px,bio=
D=
@)=
@=

NOx=

36,000.000
36,034.873
14,555.283
4.080.115
298.502
1,851.374
15,249.600

5,104 090
18.279 500
12,371 990

4,080 115

253 727

1,573.668

1,523

24,000

01700
00700

0508
2,011.244
1752407
35939

222 899

24 592
24,000

-104~

day
kg =V-Xuuss
kg =SUM(QD:®)
kg =Q(SRT)" Yi(Se-S)[1+by(SRT)}/0.85
kg =Q(SRT)nbVSS
kg =Q(SRT)Yn(NOx)/[1+b,(SRT))/0.85
kg =f;. by QYi(So-S)SRT/[1+b;( SRT)}/0.85
kg =Q(SRT)(TSS0-VSS0)
kg/day
kg =SUM(D: @)
kg =Q(SRT)" Yi(Se-S)/[1+bg(SRT)]
kg =Q(SRT)nbVSS
kg =Q(SRT)Yn(NOx)/[1+b,(SRT)]
kg =£,. by QYi(Se-S)SRTY/{} by(SRT)]
mg/!
mg/l  =TKNX 60.00%
mg/!  ~Ks[1+bg(SRT)V[SRT(pearbyr)-1]
=b*1.04T29 b a20°C 0120
gV8S/g bCOD
g d =g *1.0470  pmax at20C 6000
gVSS/g Nox
=bnop: " (ta/Tc)+byop, - (1-ta/T )
=b*1 0297 b at20C 0170
=#1.029® b aR0C= 0070
=MLVSS/MLSS
kg -SUMD: @)
kg Q" Vi So-S)/[1+b(SRT)]
kg ~QYn(NOx)/[1+baop(SRT)]
fy by1.Q Y Se-S)SRT/[1+by(SRT)]
mg/l  =TNgN-0.12P,/Q

mg// (assumed Nox)

SBR2 4



cee e cyced

Initial NH4-N

ViNOx1

Vs(Ne)

(9)  Nimifier concentration

by g

(10) Review of Aceration time for mtnfication

[3] Design for Denitrification Process
(1) EM,

(2) Fraction of thCOD

(3) SDNRb

At tank full

Alter decant

ALtk Ml

(4) NO3-N removal capacity during the fill period

(per tank)

(5) NO3-N removal capacity :NOr

NO3

NO3-N

A=

Q>

Qp Sp=

No*

TW(NOx
Tg(Ne)

Hay HON T
Hyon

S

K( »N

K

FM,

SDNRt=
SDNR
by

b—

NOx—

NOr=

22, 33
7.378
80
5493
7.378

030 999
3,093

9,000

2,250

8778

22 33
200

0 138

TS1703%4 0

Procos Cal Mirzopur MP88 & 1BMLD STP 170100r0

gNOX/fill
Bmd  concentn

B/nl3
BNOX decunt

g/m3  concentin
gmd ty =51
ky
mdd
kg/dny

wi = V(NG Vo |V
kg

YreNOS-SRT 14 3,0 SRTY] VY

Fonsse In(NL Ny HONGNy)

107 QU2R076
Ba7?
1
210

09000
07200

Nl B von Yl SR, aon S
day
Iy
h {Actation time) Ok

gud oae*1.072 7 pmax 20 ¢

gutd HMunax noulS (S FRoznon)]

2000 mg/
0,500 mg!/
0500 mg?
ggd
" -tbCOD/BCOD
Percent SDNR cquation coefficients
rdCOD(%) b0 b1
10 0.186 0.078
20 0.213 0.118
30 0.235 0.141
40 0.242 0.152
50 0.270 0.162
017 g/g+d =SDNR,- 9("10) 6=
017 ggd  =bg*bi{In(F/My)]
021>
0118
542670 glg'd  ~SDNR(X)(Vp)

21481
Nox feed
0.950

-105-

—-NO,-td/24
15493 g
hr

o

0.900

SBR3/4



Process Cal_Mirzapur MPS8 & 18MLD STP 170106rev01

4]
(O]

7]
m

@

Geometry

Basin Dimensions

Cross Section
Total Volume

Equipment

RAS Pumps

RAS Ratio
Required Capacity

Number

SAS Pumps
Excess Sludge
Sludge withdraw
Running Time

Required Capacity

Number

Width

19.0

19.0%5.5
104.5%29.0

735
- 3676

Length
290

%

m3/hx

m3Hr =
Work

Standby (Spare)

m3 day

cycles day
Hr/Time

m3 day

m3/Hr =
Work

Standby Spare)

Depth  Basins

55

10%
40

40

4
104.5 m*/Basin
3.031 m3/Basir>

12,124 m*/Total

m3/Hr

100
m3/Hr

3,000 m3

-106-

SBR4 4




Procoss Cal Mirzapur MP38 & 18MLD ETP 170100rav0!

( Alr Requirement oty vernge @ m
Design Condition

02 demund

By= Rew
R,= Ry=
Oin ‘Design Avernge Flow
Infet bOLD 50=
s 8=
Nox NOx=
Py Py
SOR(Standard Oxyge "' 1 sle Rite ot site) =
-d
I
b,
P,
P, P,
K
M
7
Ia
R
"
u
i
¥
(3) No. of Basins
(4) Number of cycles
total

(5) Standard O2 required at Field C'onditions per cycle =
(6) SOTE for the above Effective Aeration Depth
(7) Fraction of 02 in Air

(8) Specific Gravity of Air at Standard Condition
(9) Safety Factor

(10) Air required at Field Conditions per cycle =
(11) Aeration time per cyck 1,

QS48+ H6(NoX-NOXe)}+1 421y, 4t S70 NOX

6,360 kg 02

8,000 mi
00 Wl
065w
[...]
2 10 h (Acration time) OK
Hemue, NOBT™ 09000 g/g-d Mo ¥ 1.072 pmax  at20 C 0900
Hnon 1 07200 g/g-d Hanaxonl S (S Koz win)]
S 2000 mg/l
Kozxon 0500 mg/
Kians 0500 mg//
[3] Design for Denitrification Process
1) F/M, FIM, 0.752 glg-d
(2) Fraction of tbCOD 1500% rbCOD/BLCOD
Percent SDNR equation coefficients
1dCOD(%) b0 bl
10 0.186 0.078
20 0.213 0.118
30 0.235 0141
40 0.242 0.152
50 0.270 0.162
(3) SDNRb SDNRt 0179 g/g-d  =SDNR,- 6" 8 1.026
SDNRb= 0.179 g/eg-d  —b +b[In(F/My)]
bo- 0.213
by— 0118
(4) NO3-N removal capacity during the fill period NOx= 357,822 glg-d SDNR({(Xp)(V)
{per tank)
(5) NO3-N removal capacity :NOr NOr= 14,164 ¢ =NO,td/24
>Nox feed= 10,210 g OK
td= 0.950 hr

-124-

SBR3/4




Process Cal vindhyachal 6MLD STP sbr 170106

4
m
@
3)
“)
(&)
(6)
N
®)
®)
(10)
(1

[3]
M

2)

Geometry
Side slope of pond is 1V H

Overall depth of basin

Side Water Depth

Width at top of basin

Width at bottom of basin

Width at mid water depth of basin
Length at top of basin

Length at bottom of basin

Length at mid water depth of basin
Area at mid water depth

Volume of basin

Equipment

RAS Pumps

RAS Ratio
Regquired Capacity

Number

SAS Pumps
Excess Sludge
Sludge withdraw
Running Time
Required Capacity

Number

125
5.50
5.00
2420
17.33
2045
2790
1415
20.40
417,18
208550

245

1.0
245
= 245]

B 8 8 B 38 B B B

%

m3/hx

m3/Hr =
Work

Standby (Spare)

m3/day
cycles/day
He/Time
m3/day /
m3/Hr =
Work

Standby (Spare)

10%
14 m3/MHr
5
30 m3/Hr

1.00 .~

2,000 m3

-125-

SBR4/4




7. Al Reguirement of
1 Design Condition
(y  02d wand

R, Rg=
R, Ko
Qin Den Avenge < ove m d

Tnlet b O S0m=
S S
Noa NOx~
Py Pxsa®

{2y SOR¢Standard Oxy +

(3) No. of Basins
(4) Number of cycles
total
(5) Standard O2 required at Field Conditions per cych =
(6) SOTE for the above Effective Aeration Depth
(7) Fraction of O2 in Air
(8) Specific Gravity of Air at Standard Conditio
(9) Safety Factor
(10) Air required at Faeld Conditions per cycle
(11) Aeration ttme per cycle t4

Procapss Cal vindhyachal MLD STP sbr 70108

QU882 B6(ox-"Oxe)) + 7yt $7Q 'Ox
2,092 kg O

5,000
00 i
0°1: i

24309 1!
68 6 ky 'SSd
RO Cu " -

does not include it fyig e enin

0.7

o ¥ ! (b w7 ok w“

ot ed DOatsen teve oL
.00 mg/l

1 ed DO ntgendeve 1w op ruting Femperntwre

6 9% g/l 1

s 1ax

A8 degrees Celos
0. 7006

o DO v

Contectic actor by the Wat g

<o 1D Pa

Popa 1D doat Wiy tallati

Standard absobute pressute at sei level

Ahsolute pressure at PI ot Site Flevation

expl-pMigy-sp R T
Veeeleration due to Gravis

ANole of A

Plant Site Flevation

Sea Flevation

Universal Gas Constant

Temperature 27315+t

relatrve Transfer Rate to clean Wates

relative DO Saturation to clean Water

Diftuser ouling Factor

15,647

= 4719 43 kg/day
33154

2 Basin
50 cycles/basin: day I
10 cycles/day
471.9 kg/eycle/basin
275 %
2318 %
1.293
10%
6,760 m3/cycle/basin/day
1 h
3,2190 m’/hr/basin

117422

10332 m
m
0992
9.80665 m's’
28.97 kg/kg-mole
74 m
0 m
8314 Nm/kg-mole.K
308.15 Kelvin
(.65
0.95
0.90

Air Requirement at Average Flow1/2

-126-



Process Cal_vindhyachal 6MLD STP sbr 170106

[2] Equipment
(1)  Air Blower

Operating No. per basin 2 unit/Basin

Operating No per set of blowers 2 basin/set

Required Capacity 3219.0 m'/Hr-Basin o 2 unit/Basin
= 1609.5 m*/Hr = 1700 m¥/Hr /Unit

Number 2 W + 1 S

Pressure 60 kPa

Safety Factor 10 %

Heat capacity ratio 14

Atmospheric pressure at site elevation 100.497 kPa

Total inlet pressure 98.497 kPa

Volume rate of flow at inlet point 25.140 m3/min

Total discharge pressure 160.457 kPa

Overall adiabatic efficiency 0.65

Inlet air temperature (min ) 15 c

Shaft power 39228 kW

Rated Output of Motor 43151 kW = 55 kW

Air Requirement at Average Flow2./2

-127-




Procous C. vindhy oh G 1 ) STP sl 170108

8. Chloraation Lank

11]  Design Conditinn

(1) Dol Rote

(2) ontact 'y

(3)  Tvpeof Chiwin

(3)  Design Chlonne Dos' ge

(4) No SBR Basmns

(5)  No ofcvele pet SBR Basin

(6)  Decant flow 1ate from SBR 1y
(7) D cant tume per cvele

(5) Required Chlorme per day

(6)  Consumption per day

[2] Chlorination Contact Tank
(1Y Volume required

(2) Nos of lanes

(3) Width of lanc

(4) Length of lane

(5) Side Water Depth
(6) Nos of Tanks

(7)  Total Width of Tank

(8) Average Velocity

(9) Total Volume

[3] Equipment

(1) Chlonne Solution Tank
Number
Dissolved Chlorine concentration
Gravity of dissolved chlorine

Required solution volume

Dimension of Tank
Volume of Tank
Total Volume of Tanks
(2) Mixer for Chlorme Solution Tank
Number
(3) Chlorine Dosing Pum
Number

Capacity

Avcrage wy Flow 6 000 m
30 min
Bleadd g owder  (Avalivec o ¢ 70% )
10 my/t
2 Basin
S eveles day Lasin
80000  m3haoelel o
075 hcycle
Design Flow Rate / 1 -1 n Chiorine Dosage Rat
= 60.00 hy/
H5 7 ky/d as Bleaching Powde

D+ ant tlow rate riom SRR Lasn

ntact fime

4000 m
3 lanes
00 m
4¢ 00 m
1 m
i tink
82 m Approx
Decant flow rate from SBR basin s 3600 v Width
800 s 86400 s 2.00 e
0.003 m sce
Widih T ength Depth Nos of lanes -
20 m 460 m ” 15
3 1
= 414 m’ 4000 m’
W 0 S
2 %o
110
60.00 kg/d 100 2 110 1000
= 273 m3d
10 mw 10 mL 1.5 mSWD
) m3 tank
3 m3 (Duration™ 1.10 day)
2 w 0 S
2 W + 1 S

Decant flow rate from SBR basin x

400
200

Design Chlorine Dosage 1000
» 100
4000 1h

[1§)

Vh/unit = 200 Vh/unit

e
150

Nos of Tanks

m

Dissolved Chlorine concentration

Chlorination Tank1/1

-128-




Process Cal_vindhyachal 6MLD STP sbr 170108

[2]
¢y
@
)
Q)
)
®)
O
®
13]

4

Sludge Thikener

Design Condition

Secondary Sludge

Operation Time

Thickened Sludge Moisture Content

Geometry

Type

Number

Design Solid Loading
Required Surface Area

Required diameter

Side Water Depth
Actual Volume of Tank

Retention Time

\ olume of Thickened Sludge

Quantity of Separation Liquid

1,961 kg/day 245 m3 da
24 hours day
975 %o

Gravity sludge thickener

1 W - 0 S
40 kg m2d
1961 x ! = 49.00 m2
40
4
( 49.00 L Ly 12 =y
i 1
— 8
m
2
3 X 8.00 4 = 201 06 m3
201 06
1 24 = 19 69 Hr
245
= 164 m’d
Inlet Sludge Volume — Thickened Sludge Volume
= 2451 - 163.8 = 813 m° day

Gravity Sludge Thikener1 1

-129-




Proceas Cal v'r dhyachal GMED STP ghyr 170106

160, Thichened Sludge Sinp
111 Design Condition
(1) Inlet Solds Fod Loy
(2)  Infet Shudre Vohun 70 58 m' d
121 Geometry
(1) Sladge withdrawal 0 himes dany
(2)  Requied Sump Vv lum 705" m’ e
(3) Number Hasins
(4)  Width m
(5) Length 20 m
(6} Side Water Depth 20 m
(7y  Actual Sump Volume 20 20 - !
.0 m'

[3] Equipment
(1) Thickened Sludge P

Transfer Tume 5 RES

Number 1 W b

Required Capacity 7 m' 1

= 141 m'/h m'/h /unit
10. Sludge Drying Bed
[1] Design Condition
(1) Secondary Sludge 1 764 450 hg day 70.578 m3 day
(2) Solids Consistency 250%
(3) Sludge Drying Perind 1200 days
{6) Sludge Loading 2000 hg/m2
[2] Geometry
(1) Required total area of beds _— 12.00
20.00
- 1059w
(2) No of Shadge drying beds 6 W 2 S
(3) Basin Dimensions Width 150 m - Length 16.0 m x 6
= 1440.0 m2

Thicked Sludge Sump1/1

-130-




Material Balance Sheet SD4

Material Balance Sheet
[Vindhyachal 6.0 STP]

-LEl-

0 Inlet 3-Inlet to Reactor 17:By Endogeny Breathing 5 Outlet from Reactor
QO(m3D) QY m3¥D) T17(1-DS/D)
TO(t-DS/D) T3(-18M) X17(%)
SO{ mgfl ) S3( mg/l )
X0{%) X3(%)
i
tor /Secondary
edimentation
Tank
f
]
t
]
[}
4:Excess Sludge 1
Qa(m3D ) 245 1
Tagt-DS/D) 1.941 :
34( mg/ ) 3000 {
X4 (%) 217 :
[}
]
1
[}
: (Dosage )
15;Total Supernatant v
Q15( m3M ) (8S Revovery } {SS Recovery )
TI5(-DSMD) e [ e R [ Y Devwatering .___.__.______'E“EZ_ ut
$15( mg/ )
XI5(%)
6. Thickened Sludge 12:Sludge with Chemical 13:Sludge Cake
Q6(m¥D ) 71 QI2(m3/D ) 7 QII(m3D) 5
Té(t-DS/D) 17764 T12(t-DSAY) 1764 TI13{t-DIS/M) 1676
S6( mg/ ) 25.000 S12( mg/l) 25.000 S13(mgA) 180,000
X6(%) 735 X12(%) 735 X13(%) 60 8
7:Thickener Supermatant 14:Dewatering Supernatant
Q7(m3m) 174 QI4(mID)
T DS 0393 T14(t-DSD)
S7( mgfl) 1024 S14( meh )
X71(%) s$2 X14( %)
v
nw LEGEND

G:Water Flow  (m3/day)
T:Solid Matter : (tDS/day)

S : Solid Concentration(mg/l)

X :Ratio for Inlet Solid : (%)
. ‘Water

Shudge

. Supernatant



; /
/ Facultative Pond /
10 { /7
/ // 12 75.40X148.50X2.0 /////
/
~ . /! / /
~< e
e /! /
&400 \\\\\\\ ////
\\\\\\ ///
=T~ J /
AN J/
W
T
\\\\
R

Maturation Pond

66.50X150.40X1.55

i

Vi

/
Vi

Maturation Pond

55.45X150.40X1.45

N
A

Fr. “acli 0. | W/Dia.| L | SWD/H
o | (m)]| (m) (m)
[ |.ns |
| o1l nlet Cram. er | s 37 | 28t | 348
07} Distribution Chamber } + 26¥ 20t | 39H
03 Wet Well 1 65%
STP l
0 | Inlet Chamber 1 24¥  25L ] 18
05 Main Screen Chanael 1 0s8¥ 6.0l 0.5
06 Bypass Screen Channel 1 08Y s.ol 05
07 Grit Chamber 2 307 ot 0.6
08 Parshall Flume 1 08 s0 | 07
09  ualization Tank 1 1508 30
10 SBR At middle de th 2 2047 204 50
11 Decanted Water Pit 1 20% 200 20
i? Chlorine Contact Tank il 20% 380l is
+3 Slud e Thickener I il sob= i 40
4 Slu e Drying Bed | 8 150%¥ 160l | 258
15 Filtrate Sum I 1 15% 15t | 158
16 Air Blower Room il 100¥ 100t | 408
1¢ Chlorination Building t 80¥ gol 308
18 Administration Buildin 1} i20¥ 1800 8o
i9 Staii Quariers 2f 63¥
20 Laborato 83¥F 63t 408
Main P -ocess Line
Sludge Line
Othe: Line
? opesec structu e
)2 holishad structu e
5 -istine structure CTZZ=—3

BELARLMEY SURVE G . AN
PROSSCT N THE CTAL

Jrawn~

CTile

Vindhyacha® STP 6MID Layvoul

2V AU TION
WRELAL .

Dy




=

®

M
/. —®
- . “HE 4 UW—L_ V479
i — _ [ 747,600 \{ f—\ - LATRA00 o \_
(L f] - j[- —l @ - \\“\ i o E} H \ T - Jl \\— - —/’ \\; - J{ Effluent N
'R | ® I e
I s / q L == !
Sewer [olet L= =" I INLET CHAMBER GRIT CHAMBER L | NoMATURATION-POND
2] FQUALIZATION TANK FINE SCREEN PARSHALL FLUME MONITOR POND
ANARROBICPOND— “FACULTATIVE-POND No2 MATURATION-POND
RECEIVING CHAMBER ~ RAW SEWAGE SUMP SBR BASIN CHLORINATION TANK MONITOR POND
COARSE SCREEN
MPS
G
T
A I Tzrr——
IZ*ZlZi7 S _ /
—— ® 1P
¥
FACULTATIVE POND-
SLUDGE THICKENER SLUDGU DRYING BED

Main Process
Sludge Line
Other Line

Existing struclure —— T2

Project Nane
PREPARATORY SURVEY ON GANGA REJUVENATION
PROJECT IN THE STATE OF UTTAR *>RADESII, INDIA
(v FES Yy ANHEFREGAE

ng

. o Seetei ol
Vindhyachal STP 6MLD Tayoul

Draving S ()




-134-



Dhesign Condition

(1) Design Flow
for thee yeur 2045

LD LSRN i
fowr the venr 2030

Flow Rate

Inlet Chamber

liem

Cineapur-MPS

.

(1)

(2

3]

[2]
(13
(2
(3
4)
[£3]
()

(7}

Design Flow for the vear 2045

Inlet Pipe
Pipe Diamerzr
Gradient
Roughness Coefficiend
Full Pipe Flow Rate
Influent Water Level

Geametory

Number of Basins

Depth of Basin

‘Width of Basin
Length of Basin

Volume required of Basin
Retention Time

Basin Demensions

Max

Honarly

£

ne (U

(Manmng Fornula)

msec

2.000
2.500
3,700

2000

2,000

= 2918
Width

mid

U634 ol I

-135-

PS basic & Inlet Chamber]/1



Process Cal Gazipur MPS & 18MLD STP 170106

2,
11
(1
(2)

12l
(1)

(2}

(3}

13]
(1)

(2}

(3)

Coarse Screen Channel
Dresign Flow Rate
Design Flow for the vear 2045

Diesign Flow for the year 2030

Geomelry
Inlet Gate
Mumber
Width
Height
Floor Level
Battom
Influent Water Level
Velocity
whe Design Flow for the year 2045

Vebocity
whe Design Flow for the year 2030
Screen Channe|
Number
Width
Side Water Depth
Velocity
whe Design Flow for the year 2043

Velocity
whe Design Flow for the vear 2030

Channel Dimensions

Equipment

Inlet Gate

Mumber

Dimension

Design Water Level

Conrse Screens (Main Channel)
MNumber

Open Space

Bar Thickness

Channel Width

Width of side plate

Side Water Depth

Height of Blind Plate at the bottom
Velocity through screen

Velocity through screen
whe Design Flow for the vear 2030

Coarse Screens (Byvpass Channel)
MNumber

Open Space

Bar Thickness

Channel Width

Side Water Depth

Velocity through screen
whe Design Flow for the year 2045

Velocity through screen
whe Design Flow for the vear 2030

-136-

Max Hourly = 34,797 m3/day
= 0634 m3/sec
Max Hourly = 44,108 m3/day
= 0.510 m3/sec
2 Main 1 Bypass
0.600 m
0.900 m
+ 01000 m
+ 0.000 m
+ 0,800 m
0.624 - 0.600 ~ 0.600 #0a
0881 < 1.000 misec Ok
0.510 - 0.600 "l o600 o 2
0.708 < 1.000 misec Ok
20 Main (K1} Bypass
1.000 m
0,700 m
0.634 Fa 1.000 F.4 0.700 P 2
D453 = D450 misec Ok
0.510 P 1.000 -~ 0.700 T |
0.364 < 0.450 migec OK
Width 1.0 m . Length 7.5 m
. SWD 0.7 m (Freeboard 0.3m)
2 Uruts
Widih 06 m . Height 0g m
m
2 W 1] 5
20 mm
9 mim
1.0 m
50 mm
a7 m
50 mim
0.634 P 0.900 e 0650 2
x| 20 + 8 )/ 20
0.786 = 0800 mfsec Ok
0310 - 0900 s 0,650 rs 2
“ [ 10 + g ) o]
0632 < 0.800 m'sec Ok
0 W 1 s
50 mm
9 mm
1.0 m
o7 m
0.634 o 100 - 07 S 2
| 50 * g 50
0.534 < 0800 mfsec OK
0.510 e 1.000 o oy - 2
Wi 0 + 8 ¥ 50
0430 < 0800 misec Ok

Coarse Screen 1/1




3. Raw Sewage Sump
[1]  Geomelry
(1) Ruw Sewage Sump
MNumber i Hagin
Iha 1200 m
PMamp Operating Depth 1,700 i
Retention Time { 1200 1 g4 gy 0634 S6B0
whe Design Flow for the year 2045 = 505 > 175 min (=mamimum tme of one pump cvele K
Retention Time i 12.00 1, r4 1700 . B0 200
whe Design Flow for the year 2030 - 628 > 375 i (=munimum time of one pump cvele 0K
High Water Level i
Fump OFF Level m
2] Equipment
(1)  Sewage Pumps
MNumber 4 W + 2 ]
Bore Dumeter 150 mm
Dhscharge Flow 0310 ELTH] ~ 4
whe Design Flow for the year 2030 - 440 = &60 mEHr
L

-137-

Raw Sewage Sump 1/1




Process Cal Gazipur MPS & 18MLD STP 170106

L. STP Design Condition
em Gazipur-STP 15MLD ]
(1} Design Average Daily Wastewater Flow Rate
Flow
m'id |mam e
Average Daily sl 750 0.208
Mix Dayly — 750 0.208
Max Hourly Peak factor 225 FEEs 1688 0,469
Unit: mg/L
(2) . Water Qualiry Item
g::ﬁ;.smm Quality and Effuluent rBClD == == T ! =
Mt Jougn [NowN
Inlet 250 450 250 25 10 5
1 Cnatlet 10 50 20 2 L] &
Removal rate 96, 0% B35 02.0% T5.0% wREE
4,  Siilling Chamber
Itiem Gazipur-STP 18MLD
[1]Design Condition
(1)  Design Wastewater Flow Max Hourly = 40,300 m day
= 0459 m/sec
[2] Geometry
(1} Number of Basins 1 Basin
{2} Depth of Basin 2,000 m
(3) Width of Basin 3,200 m
(4) Length of Basin 4.500 m
(5) WVolume required of Basin 2000 x 3200 4,500 = 14 m’
{6) Retention Time 2.000 " 3200 4500 & D469 1
= 614072495  sec
(70 Basin Demensions Width 3200 m Length 4 300 m
® Depth 2.000 m

-138-

STP basic EStilling Chamber!/1



(L}]

121
i)

()

(3)

[3]
(1)

iz

(3}

[120Design Condition

Ilesign Wastewater Flow

Cieometory

Inlet Gate

Mumber

Widih

Herght

Floor Level

Bottom

Influsnt Water Level
Velocity

Screen Channel
Number

Widih

Side Water Depth
Velocity

Channel Dimensions

Equipment

Inlst Gate

Number

Dimension

Design Water Level

Fine Screens (Main Channel)
Number

Open Space

Bar Thickness

Channel Wadth

Width of side plate

Side Water Depth

Height of Blind Plate a¢ the bottom
Velocity through screen

Fine Screens (Bypass Channel)
Wumber

Crpen Space

Bar Thickness

Channel Widik

Side Water Depth

Velocity through screen

Max oy = 40,500 mday
= 0469 m e
2 Main i By puss
0 600 m
0,900 m
+ 107 100 m
* 104 &00 i
+ 105 200 m
0 469 &~ 0 6K - LN & d
Dasl < 1000 misce
2 Maun I Bypass
(R {0 m
0. 700 m
465 -~ 0 800 P 0 700 ~ 2
0419 %= 0450 mdsec
Widith 1%} m . Length Ba m
SWh 0.7 m  {Freeboard 0.3m)
rl Units
Width ] m . Height 09 m
250 m
r W 0 5
6 mm
2 mm
0.8 m
50 mm
07 m
50 mm
0469 - 0.700 P 0650 e 2
x 6 + 2 M ]
0.687 = 0.800 misec
L] w 1 5
20 mm
9 min
0.8 m
0.7 m
0,469 ~ 0.500 -~ 0700 ra ’
1 20 + 9 20
0.607 < 0,800 misec

-139-

Fine Screenl/1




Process Cal Gazipur MPS & 18MLD STP 1701068

.  Grit Chamber
Item Garipur-STP 18MLD
[1] Design Condition
(1} Design Wastewater Flow Max Hourly - 40,500 m'/day
= D469  m'lsec

(2) Specific gravity of Sand 165

(3] Sedimentation Velocity 00111 misec - 960 m’/m’/day

(4) Average Velocity 03 mEss

[2] Grit Chamber Square Gitit Chamber

(1) Surface Aren required n4s8 0 DoIl = 4225 m
12}  Number of Basins I 8 + 0w

(3} Surface Area required/Basin 423 o B = 2113 m
|t4) Length of Basin 211261261 .5 = 46 m e 50 m
{5) HRT i Gt Chamber 60 sec

li51  Volume requored of Basin 0469 x 60 s L2 2= 41

(7) Depth required W1~ 50 s 5B = 0.563 m

1(8) Basin Dimensions Width 50 m Length 50 m

% Depth 0.6 m (Freeborrd 0.3m)
(%)  Retention Time 5 - 50 = (X1 S D469 i
= 60,00  sec
(10) Surface Overflow Rate at Peak Flow 40,500 ~ 50 /] : 50 ~ ]
= 810 < £ m'm” doy
Grit Chamber1/1

-140-




Process Ol Oagipur MPS L 1BMLD STP 170104

7. ShR
r 1 = -